
INVADER/INTRUDER

Kawasaki
Page i

r~ 1

PARTS CATALOG

MODEL IDENTIFICATION

Snowmobile models are identified in the part s catalog by
Marketing Code numbers . The chart cont ains the Marketing
Code along with the Marketing Name for identifi cati on
cross refe rence.

MARKETING NAME MARKETING CODE ENGINE MODEL

INVADER 340 SS340-A3 TC340A-C201
INVADER 440 SS440-A3 T C440A-C201

INTRUDER 440 ST440-A 3 TA440C-C20 1

.(

•

INVADER

INTRUDER

© 1979, Kawasak i Motors Corp., USA
, First Print ed : Jul y 1979 (2.5m ). Rapid Design Service - WEV Printed in U.S.A.

I, _;



INVAD ER/IN TRUDER

Page ii

Kawasaki
CATALOGUE DES PIECES

IDENTIFICATION DES MODELES

Les rnodeles de motoneiges sont identifiables dans Ie
catalogue des pieces detachees par leurs numeros de
code marchands . On trouvera ces codes dans Ie tableau
ainsi que Ie nom marchand du modele correspondant de
motoneige.

DENOMINATION MODELE MOTEUR MODELE

INVADER 340 SS340-A3 TC340A-C201
INVADER 440 SS440-A3 TC440A-C201

INTRUDER 440 ST440 -A3 T.A440C-C20 1

INVADER

INTRUDER

. ,

•



INTROD UCTUlN INVADER/INTRUDER
Page iii

GE NERAL

This catalog co nta ins the exploded views and replacement parts lists fo r
serviceable components of Kawasaki snowmo biles. Always use GENU INE
KAWASAKI parts for repla cement to maintain the sta ndards of reliability,
per for ma nce , and safety that was des igned into Kawasaki snowmob iles.

Use the Parts Cata log by following the explanations listed be low. •
....... "-' K .~....... .. . . a

• INDEX

Locate the sys tem or component that req uires replacement pa rts in th e
pictorial inde x, and turn to th e page number indicated fo r the exploded
view and parts list.

.. n n.~ ..

• EXPLODE D VI EW

Each serviceable part in the exploded view is identified by a reference
number. Use th e refer ence num ber to locate necessary par t information in
th e PARTS LIST BREAKDOWN.

Parts not sho wn disassembled in the exploded view are not sold sepa rately ,
but are included in the complete unit or next higher assemblies as shown in
th e illustration .

Reference numbers connected to broken lines indi cate assemb ly part
numbers. All of the components inside th e broken lines are included when
th e assembly part number is ordered.

•
Parts d rawn with dotted lines are reference components used to show
locati on of assemblies or proper positioning of replacement pan s. Refer to
th e pict orial index to find the page number and exp loded view for the
reference co mponents.

• PARTS LIST BR EAKDOWN

Always use th e complete Kawasaki part number to order parts . Avoid
shipping errors by ensuring the entire part number is legible.

ABBREVIATIONS

• NUMER ICAL ,PA RTS INDEX

Items in th e description column preceded by a black dot indicate th at thi s
part is included in the above assembly.

PSI Pounds Square Inch
PTO Power Take Off
RH Rlght-Hand
Ref " ... . . .... . .. .•.Reference
Std . . • . ...... . . . . . ... . . •. . ..Standard
T , Tee
V Volt
W Width or Watts

-...-
Sl102'O-On Hoot-Jill ..
.1~la l n eat-Jl 12 ..
TIl""", l1~to' ..
TJICIl~201 Hoot-SO' ..
TS7l101·IJO nO"- 8' " 1 1• rJ1OO1·'IO 110)1- »11 .. ,
l1l*l110 110"-JlUS "

,
11-.11 110.'" " 1
11.... 110.....SO " 1 1
11-'> 110__]551

" 1 1
11-.5 110__1167 :: 1 1
llClilIno 110. "'" I 1
11-.0 110"'» 51 .. 1 1
11-.0 1I0J1- l571 51 1
11.... 11034-*3 .. 1 1 1
11.... 110" -"1 51 1
110li1»16 llC1J4~ :.oI " ,
11_ ,OPT 11-.0 ..
11_ OPT 11-.0 ..
11081*) .. 11_ ..
11...... , , 11_ ..
lUlll-D!
llClOl-JQ1O
!!~I.-

LH Left -Hand
m _ Meter
mm Millimet e
No Number
NC . . . . . . . . . . . . . . . . . . . Nat iona l Coarse
OC Outside Circu mference
0 0 Outside Diameter
OPt :, ' .' Optiona l

When Right Hand and Left Hand descriptions are used, th ese positi ons are
identified when looking from the back to th e fron t of the .nowmobil e.
(EXAMPLE: The manual starter is on the Right Hand side of the
snowrnobile.)

The quantity column indicates which snowmobile model the pa rt is used
on and th e total quant ity required for repai r of the snow mobile.
(EXAMPLE: The explode d view of the ski shows one sk i, howe ver, th e
quantity co lumn conta ins the amount required to repair both sk is.]

Each pa rt num ber is listed nu merically in the index located at the rear of
thi s catalog. It contains the page number, for par t loca tion reference, along
with quan t ity used pe r model. Use the numerical inde x to determine
component location when on ly th e pa rt number is known,.

AR As Required
Assy Assembly
CA Cut Away
Carb _Carburetor
COl Capacito r Discharge Igniti on
GE General Electric
hex Hexagonal
10 Internal Diameter

..



INVADER/INTRUDER
Palle iv INTRODUCTION

.
·l

o,

./~>

*'
GENERALJTES

Le present cata logue cont ient les vues detaillees des pieces internes et les listes de
pieces detachees pou r I'ent ret ien des motoneiges Kawasaki. N'u tilisez que des
pieces de rem placement d 'OR IGINE KAWASAKI afin de maintenir les
standards de flabilite, de performance et de ~cut ite qu i sont Ie propre des
motoneiges Kawasaki.

Pour utili ser Ie catalogue de pieces detachees, suivez les instructions ci-<lessous.

o REPERTOIRE

Localisez Ie svst erne ou I'elem ent necessttant des pieces de remplacement dans Ie
repertoire illust re et tournez oj la Page ind iquee a laquelle vous trouverez la vue
detailee et la liste de pieces correspondantes.

o

•

-'J

, , ,
2 2 2 ..... . _, , ,.-..-­, , ,
2 2 2 _ .. _ ...., , ,,-­, , ,, , ,, , ,
'" ,--..-­I. Go_ .. __
222 0.- 1,__

, , ,

~
<s-»

•

PSI Livre-Mesure-Ponce
PTO (PDM) Prise De Mouvement
RH Dro ite
Ref Reference
St d St andard
T Ferrue ente
V Volt
W Largeur or Watts

I ~ _

2 .,.JIDl -.ou. ..
2 tu....... _.-
J 1I.eA1Zl11 .oll.:s4J1 • •.a
• .,,'.,.1 &AOOlL"
, 111eA•• IOI,.T.:s...:M.~..,--, ......­
.-.- 1Ll1VI.._,. 'VlTl, __

" _ •.-.:1 It. ..

IJ.~ 1lIIT.....1l_
1J -",,:II1II .... T.-.)4,.
U ...... ,_ 1iIUT.-''''''''
., " "'1~ " lOI. l , )4l'1 ' :l.l' 1
I' .,:b -aDI SKI
n ••_ , • • G

II Il .....,~ IOI.T."..,. .:a.r

------{~.f_---

. "lU(Al ' All n Ifl OlJ . Vot.Ol....UIlIlINII...
~ ~z~, .. ~:~ :::'::'~. ~ -

$61020--011 .. .. .. .. I IQ09·J51 I .. · · ·561020-101 .. MAl .... 1IOO9-l512 .. · · ·fS6OlJ-Ol:l .. : · · 11009- 501 .. , 2
n601f.201 .. · · ll OOt-SOJ ::151001 ·1)0 .. · · · II 014 -l!oOl · · ·U1CI)1-910 .. · · , 110)1-)511 " , 2
1I08D610 " 1 , , 110;M-J5a " ~ :\lOb1. .. , , 11O.M.)5.lI, "1l0000n " ·· llOl4-J5SO " · ·

,
ll oon .. lIGJ1l-Sl " ,

·
,

"""" .. , ) 110Jt-J551 .. , , ,
11OQlO .. , , 110)1-]551 .. , , :) 1108D6l5 50 2 110)l.J5S, "

, ,,,-.. .. ·· 1l0)l-3IrlJ6 :: ,
"""" " : , , ' ll U 4· M 3 · , :u..... .. · '10 )4-3591 50
"0&0614i 50 , IIO)4-lI05 " 2u...... ,

r '''' ''''01.25 .. ·u...... , ' ''' , ,,-.. .. ·110501153 "
, , , 11....5 .. ·110f'01~ .. a a , l1aM0820 " 1 , ,

11001-1IDOI .. , 111lMOlZ4 " " 2 ,
11001-3010 .. , '"''0''' :: '. e
11001·3011 .. e 1181o'oC81. l ·llOO4-:lllO5 .. , u

<; IlOO4-JOOfi .. 2 ---"""-

•

•

•

LH Gauc he
m M~re

mm ".. Millim~tres

No Numero
NC National Coarse
OC Circonference Exterieur
0 0 (DE) Diam~tre Exteri
Opt Optionne

Les pieces n'apparaissant pas demontees dans la vue deta ilhie ne sont pas vendues
separ ement mais font partie d'un bloc complet ou de I'ensemble suivant Ie plus
proche, comme indique sur I'illustrat ion .

Ind iquez toujours Ie nornero de piece complet Kawasaki pou r vos commandes de
pieces. Assurez -vous que Ie numero entier est parfaitement Iisible afin d 'eviter
toute erreur oj I'e?,pedi tion.

Chaque piece rempl acable est identifiee par un num ero de reference. Utilisez ce
nurnero de referen ce pour reperer les renseignements se rapportant acette piece
dans la NOMENCLA TURE DES PIECES DETACHEES.

Les articles precedes d'u n point noir oj la co lonne "Descripti on" indiquent que
des pi ' s font partie d'un ensemble, '

Les pieces dessinees en pointille sont des elem ents de reference servant amontrer
I'emplacement des ensembles ou Ie placement correct des pieces de rechange. _
Referez-vou s au reperto ire illustre pour trouver la page portent la vue deta illee
deselements de reference.

Las nurneros de reference relies a des Iignes brisees indiquent les numeros oe
pieces d'un ensemble. Tous les elements situes oj I' interieu r des lignes brisees sont
compris dans hi commande portant Ie num ero de pieces de I'ensemble.

ABREVIATIONS

Quancl ~\ existe des descriptions pour la Droite et la Gauche, ces positions sont
identifiees egardant la motoneige de I'arriere vers I'avant. (EXEMPLE! Ie
demarreur amain se trouve du cote Droit de la motoneige.)

La colonne quantite ind ique Ie modele de motoneige sur lequel la piece est
ut ilisee et Ie nombre total de pieces necessaires oj la reparation de la motoneige.
(EXEMPLE I La vue detaillee du sklj rnon tr e un seul sk i, toutefois, la colonne
quantite indique tout ce qui est necessaire ala reparation des deux skis.)

• VUE DETAILLEE MONT RANT LES DIFFERENTES PIECES DANS
l EUR POSITION CORR ECTE

. 'NOMENCLATURE DES PIECES DETACHEES

• NOMENCLATURE DES PIECES DETAOHEES

, Chaque numero de 'piece fait partie d'une liste par ordre de grandeur nu rner ique,
dans la nomenclature qui se tr ouve oj la fin du cata logue. Elle comprend Ie
numero de la page, la reference pour I'emplacement des pieces, ainsi qu e la
quantite necessaire par modele. Lorsqu'onlne connait que Ie numero de la piece,
utiliser la nomenclature pour determiner I'emplacement de I'element.



INDEX
INVADER/INTRUDER

Page v
1. Engine Mount & Exhaust .. . .. • . .. ..... Page 1 4. Drive Converter Page 7

2. Inst ruments. Lights & Wiring Page 3 5. Driven Converter . . . . . . . . . . Page 9

3. Controls & Switches • ... . . . . . . . . . ' ..... Page 5 6 . Chain Case & Jackshaft Page 11

•



INVADER/INTRUDER INDEX
Page vi

7. Brake _ Page 15 10. Driveshaft Page 23

8. Suspension 1/2 Page 17 11. Ski & Spindle Page 25

Suspension 2/2 Page 21,.

. <:>
«.

---

12. Steering

12
, .Arb; .

• I I I
! , I

I ! '
/ " lb . ... . L _~f : <; <::::OJ - ---1

-, '/I./J. , /
-i

Page 27



Page41

INVADER/INTRUDER
Page vii

Page3716.Page 29

. . . . . . .IPPca;;ge;3:3331h"~~:::;-:::::,-=--_1L

INDEX

13. Chassis 1/3

14. Chassis 2/3

·f ~~'"
~ /---- :

I
I
I
I
I
I

/J

,/
I
I
I
II ....--L------....

18. Seat & ConsolePage 3515. Chassis 3/3



INVADER/INTRUDER INDEX
Page viii

19. Fuel System Page 45

20. Lubricat ion System Page 49

22. Cables Page 53

23. ' Elect ric Start (ST440) Page 55

21. Chassis Coolant System Paqe 51 24. Carbure tor (SS340) Page 59



INDEX INVADER/INTRUDER
Pa ix

25. Carburetor (SS440, 5T440) Page 61 28. Crankcase Page 69

26. Cylinder Head & Cylinder Page 65
(55340, 55440)

29. Piston & Crankshaft Page 71

....

27. Cylinder Head & Cylinde r (5T440) Page 67 30. Engine Gear Case Page 73



INVADER/INTRUDER INDEX
Page x

31. Fan Cooling System (ST440) Page 75 34. Recoil Starte r Page 81

32. Engine Coolant System Page 77
(SS340, S5440 )

35. Tool Kit, Engine Assembl ies & Manuals . .. Page 83

•

33. Magneto Page 79 36. Special Too ls Page 85

TTlJ

q



It'



INVADER/INTRUDER 1. ENGINEMOUNT &EXHAUST

Page 1

I

I
I

@-17
0--12
~-11

1-19

20-~

0
I 9

~ 11
3

I
0 - -12

'ill
1

()

d - 13I $1
~'-14

<J-.

1~6 J
--~ . ~~~

~-15

-..._~

I

I8

ll-e
12-0
15-0

I --~

r---... _ ~

n - @ --.:....:

14- E;J

12- 0
11-~



INVAD ER/INTRUDER
1. ENGINE MOUNT &EXHAUST

Page 2

/ Quantity /
Ref . Kawasaki Description

~
Remarks

No. Part No. ?J q.~ t}4
c:>C:> C5 c}

1 350BA0800 NUT, insert , 1/4 -28 6 6 6 Grade 5, zinc plated

2 39082-3504 MOUNT , engine 1 1

3 39 156-3508 PA D, engine mount 1 1 Prot ects hose

4 350BA 1200 NUT, insert, 3/8-24 2 2 2 Grade 5, zinc plated

5 92075-3505 DAMPER, engine mount 2 2 2

6 92025-3506 SHIM, engine mount, .080 " thick A R AR AR Converter al ignment

92025-3507 SHIM, engine mount, .040" thick AR AR AR Converter alignment

7 119BA1 240 BOLT, 3/8-24 x 2.50 2 2 2 Grade 5, zinc plated

8 119BA0808 BOLT, 1/4-28 x .50 6 6 6 Grade 5, zinc plated

9 391 57-3502 MOUNT, engine PTO 1 1 1

10 92009-3503 SCREW, socket , 1/4 -28 x .50 5 5 5 Button head, grade 8

11 351 BA 1000 NUT, insert, 5/16-18 4 4 4 Grade 5, zinc plated

12 412EA 1000 WASHER, plain, 5/16" 4 4 4 Steel, zinc plated

13 32069-3501 BRACKET, rear muffler 1

14 92075-3507 DAMPER, exhaust mount 2 2 2

15 92022-3518 WASHER, insulati ng f lat 2 2 2

(
16 39083-350 1 MUFFLER ASSY, tuned

39083-3506 MUFFL ER ASSY, tuned

39083-3505 MUFFL ER ASSY, tuned 1

17 92022-3520 WASHER, insulating shoulder 2 2 2

18 39178-3505 MANI FOLD, exhaust 1

39178-350 1 MANI FOLD, exhaust

39178-3502 MANI FOLD, exhaust 1

19 92081-3502 SPRING, exhaust joi nt 2 2 2

20 49006-3502 BOOT, exhaust outlet 1 1 1



INVADER/INTRUDER 2. INSTRUMENTS, LIGHTS &WIRING

Page 3

\

29---~ 26
28-~ I ~
27-~~

------------

I e t9 0,-
.. '



INVADER/INTRUDER
2. INSTRUMENTS, LIGHTS &WIRING

Page 4

r / Quant ity /
Ref. Kawasaki Descript ion

~ffY
Remarks

No. Part No.
~ q.~ t>~

~~ C:) c}

1 23001 -3503 HEAD LAMP ASSY

2 23007-3501 • LENS, headlamp

3 92069-3501 • BULB, headlamp

92069 -3504 BULB, quartz headlamp opt opt opt

4 92009-3519 • SCREW, headlamp adjust ing 4 4 4

5 9208 1-3512 • SP ~ I NG , adjustment 4 4 4

6 14020-3505 • RETA INER 1 1 1

7 26001 -3505 HA RNESS, headlamp 1 1 1

8 23025-3501 LAMP ASSY, tail 1 1 1

9 23026-3503 • LENS, tail lamp 1 1 1

10 244D A0506 • SCREW, 8-32 x .37 2 2 2 Grade 60M, zinc plated

11 11009-3505 • GASKET, lens 1 1 1

12 92069-3502 • BULB, tail lamp 1 1 1 GE#1 157

13 23027 -350 1 • BODY ASSY, tail lamp 1 1 1 Includes wiring

14 350BA0600 NUT, insert, 10-32 2 2 2 Grade 5, zinc plated

15 25005-3505 SPEEDOMETE R ASSY 1 1 1

16 92069-3505 • BULB, 12V, 3AW 1 1 1 GE #1816

17 25015-3504 TACHO METER ASSY 1 1 1

18 92069-3505 • BULB, 12V, 3.4 W 1 1 1 GE #1816

19 52005-3504 GAUGE, temperature 1 1 Inclu des sending unit tubing assy

20 92069-3503 • BU LB, 12V, 3AW 1 1 GE #363 approximate equivalent

21 92072-3505 BA ND, cable t ie 1 1 1 Main harness to engine connector

22 92072-3501 BA ND, cable tie 7 7 7

23 26001-3508 HA RNESS ASSY, main wiri ng 1 1 1

24 21169-3501 • TERMINA L 5 5 5 Main harness to engine

25 13159-3503 • CONN ECTOR 1 1 1 Main harness to engine

26 350BA0800 NUT, insert, 1/4-28 1 1 Grade 5, zinc plated

27 21066-350 1 REGULATOR, voltage 1 1

28 92022-3538 WASHER, special 1 1

29 119BA0822 BOLT, 1/4-28 x 1.37 1 1 Grade 5, zinc plated

,



INVADER/INTRUDER
3. CONTROLS & SWITCHES

Page 5

~-5

~-14

--

...". 24
__ 23 I

~,~

I



3. CONTROLS & SWITCHES
INVADER/INTRUDE R

Page 6

(

c

/ Quantity /
Ref. Kawasaki Descript ion

~
Remarks

No. Part No. ~ q.':i. t>.':i.
<?<? ':' 4-

1 39074-3504 LEVER ASSY, throttle , 36mm 1

39074-3505 LEVER ASSY, th rottle, 32mm 1 1 ---
2 27010·3507 • SWITCH , emergency stop 1 1 1

3 13169-3510 • PLATE, throttle case 1 1 1

4 92009·3520 • SCREW, lock 1 1 1

5 92043 -3504 • PIN, lever 1 1 1

6 39075·3505 • LEVE R, throt tl e, 36mm 1

39075-3506 • LEV ER, throttle, 32mm 1 1

7 92022 -3517 • WASHER, pin 1 1 1

8 92033-3 505 • RETAINER , pin 1 1 1

9 32099-3502 • CASE, throt t le 1 1 1

10 92009·3524 • SCREW, plate 1 1 1

11 43077 -3502 LEV ER ASSY, brake 1 1 1

12 270 10-3508 • SWITCH, dimmer 1 1 1

13 92009-3520 • 'SCREW, lock 1 1 1

14 92043·3504 • PIN, lever 1 1 1

15 43001-3501 • LEVER, brake 1 1 1

16 92022-3517 • WASHER, pin 1 1 1

17 92033-3505 • RETAINER , pin 1 1 1

18 32099-3501 • CASE, brake 1 1 1

19 13169-3509 • PLATE, brake case 1 1 1

20 92009-3524 • SCREW, plate 1 1 1

21 27010-3505 • SWITCH , brake l ight 1 1 1

22 27005·3501 SWITCH ASSY, key 1 1 1

23 92015-3509 • NUT, face 1 1 1

24 • KEY NO. AR AR AR Set of 2

27008-3501 • • KEY 20 AR AR AR Set of 2

27008-3502 • • KEY 21 AR AR AR Set of 2

27008-3503 • • KEY 22 AR AR AR Set of 2

27008-3504 • • KEY 23 AR AR AR Set of 2

27008-3505 • • KEY 24 AR AR AR Set of 2

27008·3506 • • KEY 25 AR A R A R Set of 2

27008 ·3507 • • KEY 26 AR A R A R Set of 2

27008-3508 • • KEY 27 AR AR AR Set of 2

27008 -3509 • • KEY 28 AR AR AR Set of 2

27008 -3510 • • KEY 29 AR AR AR Set of 2

27008 -3511 • • KEY30 AR AR AR Set of 2

27008-3512 • • KEY 31 AR AR AR Set of 2

t

,



INVADER/INTRUDER

Page 7
4. DRIVE CONVERTER

6



INVADER/INTRUDER
4. DRIVE CONV~RTER

Page 8

Ref . Kawasaki Description Remarks
No. Part No.

....
49093-3008 CONVERTER ASSY, drive

49093-3009 CONV ERTER ASSY, drive

49093-3010 CONVE RTER ASSY, drive 1

2 92001-3013 • BOLT, 1/2-20 x 6.43" 1 1 1 Special

3 92022 -3015 • WASHER, special conical 3 3 3 Concave side against converter

4 9202 2-3017 • WASHER, sleeve 1 1 1

5 92001 -3020 • BOLT, f langed, 6 x 20mm 18 18 18

6 14025-3001 • COVER ASSY 1 1 1

7 92028-3008 • • BUSHING, 40 x 44 x 12mm 1 1 1

8 42036-3004 • SLEEVE 1 1 1

9 92081-3001 • SPRING, yellow, 100.5mm 1 1 1 144 pounds @ 34.5mm

92081 -3004 SPRING, pink, 89.9mm opt opt opt 122 pounds @ 34.5mm

92081-3005 SPRING, red, 94.9mm opt opt opt 133 pounds @ 34.5mm

92081-3006 SPRING, blue, 105.2mm opt opt opt 155 pounds @ 34.5mm

92081-3002 SPRING, black,110.1mm opt opt opt 166 pounds @ 34.5mm

9208; -3011 SPRING, white, 120.4mm opt opt opt 188 pounds @ 34.5mm

10 49050-3003 • SPIDER 1 1 1

11 92022-3016 • WASHER, spider and roll er 6 6 6

12 92022-3001 • WASHER, split 2 2 2

13 13070-3002 • GUIDE, wear 3 3 3

14 59301-3001 • SHEAV E ASSY, movable 1 1 1
~ ;

15 92028-3001 • • BUSHING, 40 x 44 x 20mm-- 1 1 1

16 92001-3015 • BOLT, steel, 6 x 16mm 3 opt opt Black, 5.3 grams

110G0620 • BOLT, steel;13 x 20mm opt 3 opt Silver, 6.0 grams
»,

110G0628 • BOLT, steel, 6 x 28mm opt opt 3 Silver, 7.3 grams

17 13042-3002 • WEIGHT, 1.6mm thi ck opt 6 18 1.0 gram
/ 13042-3001 • WEIGHT, 0.8mm thi ck opt 3 opt 0.5 gram

18 92026-3001 • SPACER, 10 x 16 x 0.8mm 12 12 12

19 39152-3005 • WEIGHT ASSY, ramp 3 3 Replace asset (Marked E) 47.5 grams

39152-3007 • WEIGHT ASSY, ramp 3 Replace as set (Marked F) 46.5 grams
20 92043-3001 • PIN, 6.5 x 10 x 38mm 6 6 6
21 92019-008 • NUT, special lock, 6mm 3 3 3 2.3 grams

22 92122-301 1 • ROLLER ASSY 3 3 3

23 59302 -3001 • SHEAVE, f!:<ed 1 1 1

24 59011-3502 BELT, converter 1 1 1 46.62" OC - 1.25" W

__________....:;.::..._...l....--'---L..~--------/ x



INVADER/INTRUDER

Page 9
5. DRIVEN CONVERTER

)

7

/-18



INVADER/INTRUDER
5. DRIVEN CONVERTER

Page 10

r: / Quantity 7
Ref. Kawasaki Description

W~
Remarks

No. Part No. # ~ t)'
c:>C:> Cj c}

49094-3006 CONVERTER ASSY. driv en

49094-3004 CONVERTER ASSY. driven

2 59301-3002 • SHEAVE ASSY. movable 1

3 92028-3005 • • BUSHING, 32 x 36 x 20mm 1

4 92028-3016 • •• BUSHING, 25 x 28 x 30mm 1-
5 14025-3012 • COVER, movabl e sheave opt 1 opt

6 221B0610 • SCREW, 6 x 10mm opt 16 opt Use Loc-Tite (8 each cover)

7 59296-3004 • SHEAVE ASSY. fixed 1 1 1

8 49048-3002 • • SHOE, wear 3 3 3

9 92028-3006 • • BUSHING, 50 x 55 x 20mm 1 1

10 92081-3003 • SPRING, driven converter 1 1

11 14025-3011 • COVER, fixed sheave opt 1 opt

12 49092-3001 • RAMP, 35°

49092-3002 • RAMP. 30° opt opt opt

13 480J5000 • CIRCLlP,50mm 1 1 1

14 42033-3001 • COUPLING 1 1 1

( 15 13041-3003 • BALANCER, coupling. 0.8mm AR AR AR Use balancer ONL Y if installed during

thick production assembly. Note balancer

location 'prior to removal.

16 92001-3020 • BOLT, f langed. 6 x 20mm 6 6 6

17 92001-3519 BOLT, 5/8·18 x 1.38" 1 1 1 Lock patch

18 92025-3501 SHIM , .32" thick AR AR AR Converte r alignment

92025-3502 SHIM, .063" thi ck AR AR AR Converter alignment

92025·3503 SHIM , .100" thi ck AR AR AR Converter alignment

-
.~



INVADER/INTRUDER 6. CHAIN CASE & JACKSHAFT

Page 11

7

I

6

I

25-~ _
18-"2 ~-

~e I
I 23

24

1

oi 2
~I

"



INVADER/INTRUDER .
6. CHAIN CASE &JACKSHAFT

Page 12

Ref. Kawasaki
No. Part No .

Descript ion Remarks

1 41077·3509 ADAPTOR , speedometer dri ve 1 1 1

2 39072-3503 K EY, speedometer adaptor 1 1 1

3 92001-3503 BOLT, 1/4-20 x 1.00 6 6 6 Lock patch

4 39039-3503 COVER , chain case 1 1

5 52005-350 1 GA UGE, oil level 1 1

6 92055-350 1 SEAL, "0" ring 1 1

7 92081-3506 SPRING, pi nk tensioner opt opt .049 wire dia x 3.38 long

92081-3508 SPRING, green tensioner opt .049 wire dia x 3.75 long

92081 -3503 SPRING, blue tensioner opt opt opt .055 wire dia x 3.75 long

92081-3504 SPRING, red tensioner opt opt opt .049 wire dia x 3.00 long

92081-3505 SPRING, orange tensioner opt opt opt .055 wire dia x 3.00 long

9208 1-3507 SPRING, yellow tensioner opt opt opt .055 wire dia x 3.38 long

92081-3509 SPRING, white tensioner opt opt opt .055 wire dia x 2.50 long

92081-3510 SPRIN G, black tensioner opt opt opt .049 wire dia x 2.50 long

8 92057-3502 CHAIN, 64 pitch silent opt opt

92057-3503 CHAIN , 66 pitch silent opt 1 1

( 9 3601 4-3503 CHAINCASE 1 1 1

10 350BA0800 NU T, insert, 1/4 -28 5 5 5 Grade 5, zinc plated

11 350BA1000 NUT, insert, 5/16-24 4 4 4 Grade 5, zinc plated

12 92066-3501 PLUG, drain 1 1 1

13 119BA0814 BOL T, 1/4-28 x .88 3 3 3 Grade 5, zinc plated

14 41086-3502 FLANGE 1 1 1

15 9204 5-3508 BEARIN G ASSY w". 1 1 1

16 9202 7-3501 • COLLAR 1 1 1

17 92009-3525 • SCREW, set 1 1 1 Lock patch

18 4 12EA 1200 WASHER, plain, 3/8" 2 2 2 Steel, zinc plated

19 119BA 1228 BOLT, 3/8 ·24 x 1.75 1 1 1 Grade 5, zinc plated

20 350BA1200 NUT, insert , 3/8·24 1 1 1 Grade 5, zinc plated

21 14020-3503 RETAINER, bear ing 1 1 1

22 92025-3504 SHIM, bearing retainer AR A R A R

23 119BA 1220 BOLT, 3/8·24 x 1.25 1 1 1 Grade 5, zinc plated

24 344BA 1200 NUT, jam, 3/~-24 1 1 1 Grade 5, zinc plated

25 92001 ·3516- BOL T, 3/8·24 x 1.50 1 1 1 Lock patch

26 39069-~503 JACKSHAFT 1 1 1.
27 92022-3523 WASHER, special 3 4 2

28 119BA 1052 BOL T, 5/16-24 x 3.25 4 4 4 Grade 5, zinc plated

29 92049-3503 SEA L, lower oil 1 1 1 Double lip

30 92045-3511 BEAR ING, lower ball 1 1 1

31 92026-3543 SPACER, dri ven sprocket

32 43058 3506 RING, bearing retainer 2.50 inch 0.0.

,...,. ...



& JACKSHAFT (CONTINUED)
INVADER/INTRUDER 6. CHAIN CASE

Page 13

8
I

6

I

I 43
' 3938 I 44
I 40 I I 42 45 46
I 1'%,041 i ~ I 47

l/~ ~ f1 e, 'O>~ I 48

37~_. ~~ " \';J~~©O I 4/9 50

35 3~@~~ 0
0l

~
~'/I!~ '" ~

~@ -,
r " 13 J I(De;,
I " 32 I Il0I 31

30
I

I ~ 29 .
I 28--~
I 27 - @l

~~16
.~ 10
25-~ ~
18-~--~

~ ~
I 23

24

1

oi 2
~ I

"



6. CHAIN CASE &JACKSHAFT (CONTINUED)
INVADER/INTRUDER

Page 14

Ref. Kawasaki
No. Part No.

Descript ion Remarks

33 39135-3505 SPROCKET, 37 tooth dr iven opt opt

39135-3508 SPROCKET, 39 toot h driven opt

39135-3506 SPROCKET, 36 tooth dr iven opt opt opt

39135-3504 SPROCKET, 38 tooth dr iven opt opt opt

39135-350 1 SPROCKET, 40 tooth driven opt opt opt

34 92022-3502 WASHER 1 1 1 Special heat t reat

35 9200 1-3525 BOLT, special 1 1 1 Speedometer key adapto r not included

36 41077-3502 ADAPTOR, speedometer key 1 1 1

37 39170-3501 TENS IONER AR M 2 2 2

38 412EA0800 WASHER, plain, 1/4 " 2 2 2 Steel, zinc plated

39 119BA0816 BOLT, 1/4-28 x 1.00 2 2 2 Grade 5, zinc plated

40 12053-3501 GUIDE, chain 2 2 2 Tensioner wear block

41 39092-350 1 PIN, hair 2 2 2

42 42036·350 1 SLEEVE, tensioner arm 2 2 2

43 9200 1-3505 BOLT, 5/8-18 x 1.00 1 1 Lock patch

44 92022-3503 WASHER, special 1 1 Special heat t reat

45 39134 -3502 SPROCKET, 18 tooth drive 1 opt opt

39134 ·3503 SPROCKET, 21 tooth drive opt

39134-3506 SPROCKET, 17 tooth drive .s> opt opt opt

39134-3505 SPROCKET, 19 tooth dr ive opt opt opt

39134 -3508 SPROCKET, 22 tooth drive opt opt opt

39134-3504 SPROCKET, 20 tooth drive opt opt opt

46 92026 -3542 SPACER, drive sprocket ~

47 43058-3507 RING, bearing retainer 2.17 inch O.D.

48 92045-3510 BEAR lNG, upper ball

49 92049-3502 SEAL, upper oil

50 92066-3502 PLUG, f ill



INVADER/INTRUDER 7. BRAKE

Page 15 _

2

I18
I

, 1

1
16 17 G0... ~

I I flb ~
~@/ff:

1514_ @ • .>

13--- "\"" " <;;,~,j;~,:--,
<, ''' - -/' '12- __ , "'~ ./ / "",:"

~:" ,;?0fTE-~~-or? ~ /~I : ::c >-; :~:.- I---~- • , / 1 .. " .......... • .",.:-- ~: " </ ; :':._-;'-- <,
: ' \ ; ," ////-.\ / '/~'-- - ('<::::::::::::•• , / , ' . , " .-. ' -- ""0

~Y;:/ (/C:-'::f~" >.)~)
"': ~~-.. --:-, ; -, "

!'! : ~ -; : ':,' ! : : - - "~', .;.. -~- -", :..- ~ , I' : , • •11 !'!~ ,,~, : i: ::1 "_

I ~ iii ,I iii i\1/>;'.:'r---,_;_:_~~~}~~ -" ": '''" ~-'

.

,,..~~\ .-
·_~u;, ~

' ?o



Ref. Kawasaki
No. Part No.

7. BRAKE

Description

INVADER/INTRUDER

Page 16

Remarks

1 119BA1240 BOLT, 3/8 -24 x 2.50 2 2 2 Grade 5, zinc plated

2 11034-3501 BRACKET, brake cable 1 1 1

3 92043-3501 PIN, push 2 2 2 Lube with "Never-Seez"

4 13169-3502 PLATE, pad back-up 1 1 1

5 43050-3505 PAD, brake 1 1 1

6 39044-3502 DISC ASSY, brake 1 1 1

7 43041-3502 CALIPER ASSY, brake 1 1 1

8 43050-3504 • PAD, brake 1 1 1

9 43042 -3501 • CALIPER, f ixed side 1 1 1

10 350BA1200 NUT, insert, 3/8-24 2 2 2 Grade 5, zinc plated

11 92038-3502 KEY, special woodruff 1 1 1

12 92081-3501 SPRING, brake return 1 1 1

13 92081-3511 SPRING, cam 1 1 1

14 13070-3501 GUIDE, spring 1 1 1

15 41050-3502 . CAM, brake 1 1 1 Lube with "Never-Seez"

16 92015-3523 NUT, flexlock, 5/16-24
~

1 1 1 Grade 5, zinc plated

17 92022-3504 WASHER, special 1 1 1 Brake stud

18 39092-3501 PIN, hair '1 1 1

19 14020-3515 RETAINER, clevis 1 1 1

20 92043-3512 PIN 1 1 1
•

'"
., .



INVADER/INTRUDER

Page 17
8. SUSPENSION 1/2

64
~

_.~-63

1

~~-2
~~>I ~~~-3

,,~ 4
<,

<,
<,

<,
<,

<,
-,

r0- 15 i
r-: ..,-8 I

"-..df"...- 56 __- 16 ) 91
0

I

~
<» • 15 'd. 1

• 18 I 14 ,, " I

I ~ ~~'-' 1'. 19 ~\ @)~ jl!>l
51 <;:;,.. . 1.. ' ~ 11 II ~ ~ ~-11 I I e ..... 13 i

50 I " I ~ ~-12 II l' ' - 20 I 5 21- I
11 1 5 26 I I

I ~ I I1 f ' . f I 25-9, tf\22-"EA V I
1 21 " p.., I 24/44-~ R~ I
I . I r~ I 1 23~ I -5
I I 128~ I I --

I I '>
I l I

_--------=--165 65

~~~6
L-- - - - - - --

I
58

I
I
IL.-------------~

49

48 (tlo
~ 2l

trF' ~ " ~~46
I I ~-45 25

47 46 I~ 21 2«.:~ ~-22
!I-~ 1 ,1 I ~-23 I ~5

....." ~ ~,, I "" I

43-/~I ~ " " <,~Q)-36
3,8 37 11-~ I 0 - 34

36 r, ';"35- l?k')~

34-0

),
33 32



Ref. Kawasaki
No. Part No.

8. SUSPENSION 1/2

Description

INVADER/INTRUDER

Page 18

Remarks

39 172-350 1 BRACKET, rear axle 2 2

39172-3506 BRACKET, rear axle 2

2 350BA1000 NUT, insert , 5/16 -24 6 6 6 Grade 5, zinc plated

3 11034-3515 BRACKET, tr ack adjust ing 2 2 2

4 92001 -3507 BOLT, special, 5/16 -24 x 2.75 2 2 2 Track adjusting

5 92039-3509 RI VET, 3/16" 32 32 32 Bracket mounting

6 39116-3503 SHAFT, pivot 1 1 1 Rear suspension

7 39093-3501 PIPE, track guard 1 1 1 Rear suspension

8 92009-3530 SCREW, special 2 2 2

9 92026-3505 . SPACER, suspension arm 2 2 2

10 92015-3511 NUT, special, 5/ 16-24 2 2 2

11 92001-3508 BOLT, special, 3/8-16 x 1.00 10 10 10 Whiz lock

12 92001-3511 -.],."t. BOLT, special, 3/8-24 x 1.00 2 2 2 Grade 8, lock patch

13 92022-3307 WASHER, special 2 2 2

I 14 39007-3 502 ARM, rear suspension 2 2 2

15 92028-3513 BUSHIN G, pivot arm 4 4 4

16 39020-3509 BRACKET, rear suspension, left side 1 1 Includes idler wheel bracket

39020-3508 BRACKET, rear suspension, right side 1 1 Includes idler wheel bracket

39020-3510 BRACKET, rear suspension 2,
17 39102-3501 PIVOT ARM ASSY 1 1 1 Rear suspension

18 39018-3502 --- BRACKET, front suspension, inside 2 2 2 Includes reinforce plate

19 39017 -3503 •..-r BRACKET, front suspension, outside 2 2 2

20 534YW0602 RIVET,3/16" 12 12 12 Steel, zinc plated

21 35009-3503 BRACE, suspension rail 2 2 2 Front and rear

22 23062-3502 BRACKET, front and rear brace 4 4 4

23 92039-3521 RIVET,3/16" 4 4 4 Bumper stopper

24 59201-3503 BUMPER, stopper 2 Tall bumper at rear of rail

25 92022-3536 WASHER, special back up 4 4 4 Bumper stopper

26 23062 -3521 BRACKET ASSY, center idler wheel ' 2 Includes pipe

11034-3605 BRACKET, center idler wheel 2 Bracket only

27 350BA0800 NUT, insert, 1/4-28 6 10 Grade 5, zinc plated

28 119BA0812 BOLT, 1/4-28 x .75 4 Grade 5, zinc plated

29 39105-3507 RAI L, suspension 2 2

39105-3509 RAI L, left suspension 1

39105-3508 RAI L, right suspension 1

30 39125-3512 TRACK, snow 15 x 121 1

31 49048-3503 SHOE, track cl ip 96

r--- 32 534YW0608 RIVET,3/16" 4 4 4 Front spr ing plates

'-- 33 119BA1028 BOLT, 5/16-24 x 1.75 4 4 4 Grade 5, zinc plated

34 13169-3517 PLATE, front spring cam 4 4 4

35 49060-3507 CAM, fr ont spring
..,

2 2 2

36 92026-3523 SPACER, front spring cam 4 4 4



INVADER/INTRUDER

Page 19 8 S______" _U_SP_E_NS_IO~N.l./2 (CONTINUED)

64

I
58

---------..,
65
I©~I ~~

I
I
Il--------------~



INVADER/INTRUDER
8. SUSPENSION 1/2 (CONTINUED)

Page 20

/ Quant ity /
Ref. Kawasaki Description

~;!f/
Remarks

No. Part No. ?f qt:li. ~~t:Ii.
e;,e;, ~ e;,

37 39139-3506 STR IP, rail wear 2 2 2 Hi Fax

38 39125-3505J II TRACK, snow, 15 x 121 1 1

39 99970-3525 ROD ASSY, tr ack 48 48

40 92039-3535 • RIVET, special, 1/4 x 28 288 288 6 required each rod

41 39113-3504 • ROD, tr ack 48 48

42 92015-3529 • NUT, special, 1/4 x 28 288 288 Grade 5, zinc plated

43 92009·3531 SCREW, special 2 2 2 Hi Fax mounting

44 5920 1-350 1 BUMPER, stopper 4 4 2 Short bumper

45 92026·3524 SPACER, short 2 2 2 Limiter strap

46 92022-3535 WASHER, special limiter 4 4 4

47 119BA0816 BOLT, 1/4·28 x 1.00 4 4 4 Grade 5, zinc plated

48 92026-3525 SPACER, long 1 1 1 Limiter strap

49 39076-3502 LIM IT ER, st rap 2 2 2 Not adjustable

50 39116-3502 SHA FT, front pivot 1 1 1

51 9208 1-3531 SPRING, LH 1 1 1

9208 1-3530 SPRING, RH 1 1 1

52 33001-3502 ARM ASSY, swing 1 1 Front suspension

33001-3506 ARM ASSY, swing 1 Includes idler wheel brackets

53 413EA0 800 WASHER, plain, 1/4" 2 2 2 Steel, zinc plated

54 119BA1236 BOL T, 3/8-24 x 2.25 1 1 1 Grade 5, zinc plated

55 350BA1200 NUT, insert , 3J8-24 2 2 2 Grade 5, zinc plated

56 39116-3501 SHAFT 1 1 1

57 119BA1232 BOLT, 3/8-24 x 2.00 1 1 1

58 45014-3501 SHOCK ABSORBER, suspension 1 1 1

59 42036·3502 SLEEVE, shock absorber 1 1 1 Rear mount

60 92028-3502 BUSHING, shock absorber 2 2 2 Rear mount

61 49060-3501 CAM, shock absorber 1 Ride adjustment

62 92081-3515 SPRING, shock absorber 1 Standard

63 39108:3503 RETAINER, spring 1 Standard

64 99970-3501 SPRING KIT, shock absorber opt opt opt Heavy duty

65 39108-3502 • RETAINER, spring opt opt opt Heavy duty

66 92081·3524 • SPRlNG , shock absorber opt opt opt Heavy duty



INVADER/INTRUDER
Page 21 9. SUSPENSION 2/2

36
~ I
~ 2,11

~ f
@

4



9. SUSPENSION 2/2
INVADER/INTRUDER

Page 22
j

/ Quantity /
Ref. Kawasaki Description

~~~
Remarks

No. Part No.
~ qt;;. tJ4

~~ C:l 4-

1 39004-3501
/ .

1 1 1~ AXLE, rear

2 92026-3511 SPACER, front & rear wheels 2 3.75 long

3 92022-3508 WASHER- 8 8 12

4 41073-3511 WHEEL ASSY, rear axle 4 8.000.0.

410 73-3508 WHEEL ASSY, rear axle 3 3 7.630.0.

5 92026-3508 • SPACER, large 0.0. 3 3 4

6 9203 3-3504 • RING, snap 3 3 4

7 92045-3502 • BEARING, sealed 3 3 4

8 39153-3513 • WHEEL, rear axle 4 8.000.0.

39153-3509 • WHEEL, rear axle 3 3 7.630.0.

9 92026- 3509 • SPACER, small 0.0. 3 3 4

10 92026-3544 SPACER, rear axle wheel 2 1.19 long

11 92026-3506 . SPACER, front & rear wheels 3 3

12 413EA1200 WASHER, plain, 3/8" 4 4 6 Steel, zinc plated

13 465FA1200 WASHER, spring lock, 3/8" 4 4 4 Steel, zinc plated

14 118BA1216 BOLT, 3/8-16 x 1.00 2 2 2 Grade 5, zinc plated

15 118BA1240 BOLT, 3/8-16 x 2.50 2 2 2 Grade 5, zinc plated

16 41073-3509 WHEEL ASSY, idler 2 2 2 3.250.0.

17 92026-3508 • SPACER, large 6.0. 2 2 2

18 92033-3504 • RING, snap 2 2 2

19 92045-3502 • BEARING, sealed 2 2 2

20 39153-3512 • WHEEL, idler 2 2 2 3.250.0.

21 92026-~509 • SPACER, small 0.0. 2 2 2

22 92026-3545 SPACER 2 2 2
#

23 39115-3501 SHAFT, idler wheel 1 1 1

24 119BA1260 BOLT, 3/8-24 x 4.00 2 Grade 5, zinc plated

25 920 26-3546 SPACER 2 0.62 long

26 350BA1200 NUT, insert, 3/8-24 2 Grade 5, zinc plated

27 92001-3508 BOLT, special, 3/8-16 x 1.00 2 2 2 Whiz lock

28 92026-3512 • SPACER, front idler wheel 2 2 2 1.28 long

29 92022-3508 WASHER 2 2

30 41073-3510 WHEEL ASSY, idler 4 6.080.0.

410 73-3504 WHEEL ASSY, idler 2 2 5.68 0 .0 .

31 92026-3509 • SPACER, small 0 .0. 2 2 4

32 39 153-3514 • WHEEL, idler 4 6.080.0.

39153-3506 • WHEEL, idler 2 2 5.680.0.

33 92045-3502 • BEAR ING, sealed 2 2 4

34 92033 -3504 • RING, snap 2 2 4

35 92026 -3508 ' • SPACER, large 0 .0 . 2 2 4

36 39116-3501 SHAF T 1 1 1

.
; '



INVADER/INTRUDER
10. DRIVE SHAFT

Page 23

3

I

rt@l
I 0

01 I
12 I

11

6

I

7

Cb1
I
I
I
I

"'i
I



INVADER/INTRUDER
10. DRIVE SHAFT

Page 24
-/ Quantity 7

Ref. Kawasaki Description

~
Remarks

No. Part No.
~ #" t}'e,e, C; c}

1 92027 ·3504 COLLAR ASSY 2 2 2 Includes set screw

2 92009 ·3555 • SCREW, 1/4·28 x .62 2 2 2 Socket head

3 39153-3505 WHEEL, idler 2 2 2 Drive shaft

4 92022-3501 WASHER, special 2 2 2

5 32032 -3522 PIPE, outer spacer 2 2 2

6 12046-3502 SPROCKET, t rack drive 2 2 2

7 32032 ·352 1 PIPE, center spacer 1 1 2.185 long

32032 -3548 PIPE, center spacer 1 2.275 long

8 39159 ·3504 SHAFT, track drive 1 1 1

9 119BA1014 BOLT, 5/16-24 x .88 3 3 3 Grade 5, zinc plated

10 41066-3501 HOUSING, bearing 1 1 1

11 92055-3506 SEAL, "0" ring 1 1 1

12 92045-3514 BEARING 1 1 1

13 350BA1000 NUT, insert , 5/16-24 3 3 3 Grade 5, zinc plated

".

:



INVADER/INTRUDER

Page 25

21

20

11. SKI & SPINDLE

~-1

0 - 1
1- - - 2

15

~



....."

INVADER/INTRUDER
11. SKI & SPINDLE

Page 26

/ Quant it y -7
Ref. Kawasaki Description

~
Remarks

No. Part No.
~ #' !<...Jke;,e;, C:) e;,

1 92028-3509 BUSHING, spindle 4 4 4

2 39126-3501 SPINDLE, ski 2 2 2

3 42036-3505 SLEEVE, spindle " 2 2 2 Spindle to saddle

4 9207 5-3503 DAMPER 2 2 2

5 119CA1 220 BOLT, 3/8·24 x 1.25 4 4 4 Grade 8, zinc plated

6 39181-3501 SADDLE, ski .2 2 2

7 119CA1 256 BOL T, 3/8-24 x 3.50 2 2 2 Grade 8, zinc plated

8 39130-350 1 SPRING, monoleaf 2 2 2

9 42036-3503 SLEEVE , spring 2 2 2 Rear bushing

10 39094 -3502 PLATE, back-up 2 2 2

11 59201 -3502 BUMPER, ski 2 2 2

12 39106-3501 RETAINER, bumper 2 2 2

13 350BA1200 NUT, insert , 3/8·24 14 14 14 Grade 5, zinc plated

14 351 BA1000 NUT, insert, 5/16-18 6 6 6 Grade 5, zinc plated

15 119BA 1244 BOLT, 3/8·24 x 2.75 2 2 2 Grade 5, zinc plated

16 39122-3505 SKI 2 2 2

17 39120·3501 SKEG 2 2 2

18 119BA 1248 BOLT, 3/8-24 x 3.00 4 4 4 Grade 5, zinc plated

19 39138-3503 STRIP, rub 2 2 2

20 9202 6·3510 SPACER, shock absorber 4 4 4

21 45014-3502 SHOCK ABSORBER , ski 2 2 2

22 119BA1232 BOLT, 3/8-24 x 2.00 2 2 2 Grade 5, zinc plated

23 92022-3528 WASHER, special 2 2 2



INVADER/INTRUDER
12. STEERING

Page 27

2

I
@

~L:::.6
'$f...L-7

~-8
10 9 I 9 10

27 I I I I
L~~ -ll-crtJ

6 10 9

1/2 7

1

/ 27 I ,

III ~~~l
24-~~ <». I

I 1 - ') I
0--- /

16 / ~1J / 12 I 10
/ r-. r8 / I I 9"

17 23 / /.'·...::i I / 26 I, / .. .. / ~I / .i / 18 / ~ Ii I L --Qi-crtJ

~
19/ 21 /i ".~.~ ': ;;.' - 16

I I / ... i < : ·

20 / J j
/ . ,;: i

~ 'rj, <';: 11, 23

/ -- 18



INVADER/INTRUDER
12. STEERING

Page 28

/ Quantity /
Ref. Kawasaki Descripti on fjf;W Remarks
No. Part No.

~ ~ ",t}i-
~~ C:) ~

1 46003-3502 HAN DLE, steering 1 1

2 92037-3508 CLAMP, wire 2 2 2

3 46012-3503 HOLDE R, handle 1 1 1

4 92009-3510 SCREW, 1/4-20 x 1.00 4 4 4 Socket head

5 46075-3501 GR1r, handle 2 2 2

6 92001-3511 BOLT, 3/8 -24 x 1.00 3 3 3 Grade 8, lock patch

7 92022-3528 WASHER, special 3 3 3

8 46012-3502 HOLDER, handle 1 1 1

9 92028-3510 BUSHING 4 4 4

10 39009-3501 BLOCK, mount 4 4 4

11 39100-3503 POLE ASSY, steering 1 1 1

12 350BA1200 NUT, insert , 3/8-24 4 4 4 Grade 5, zinc plated

13 39111 -3~0_3 ROD, tie 1 1 1 Rear
.'

14 119BA 1222 BOLT, 3/8 -24 x 1.37 1 1 1 Grade 5, zinc plated

15 39006 ·3502 AR M, lef t steering 1 1 1

16 92022-3511 WASHER, wave AR AR A R

17 3911 2-3504 ROD END, t ie 1 1 1 RH thread (shoulder on ball against arm )

18 119BA1224 BOL T, 3/8-24 x 1.50 2 2 2 Grade 5, zinc plated

19 344BA1200 NUT, 3/8-24 2 2 2 Grade 5, zinc plated

20 39111-3506 ROD, tie 1 1 1 Front

21 92015-3510 NUT, special, 3/8-24 2 2 2 LH thread

22 119BA1228 BOLT, 3/8-24 x 1.75 1 1 1 Grade 5, zinc plated

23 39112-3505 ROD END, tie 1 1 1 LH th read (shoul der on ball against arm)

24 39006-3503 ARM , right steering 1 1 1

25 39112 -3506 ROD END, ti e 1 1 1 Female (shoul der on ball against arm )

26 92004 -3502 STUD, adjust ing 1 1 1

27 92001-3528 BOLT, 5/16 -24 x 2.50 4 4 4 Grade 8, lock patch



INVADER/INTRUDER 13. CHASSIS 1/3

Page 29

39 40

3S~J
I~ ~--4411 _.

10-~.--l~~:.
38 !~_
37~

: rk.- 7I

! 36-~" ~
I I 35
! ~61=~- II
L-

!
I

29

43
I

~-1



13. CHASSIS 1/3
INVADER/INTRUDER

Page 30

/ Quantity /
Ref. Kawasaki Description 1}fffY Remarks
No. Part No.

~ ~ ~t}',:>':> C:) ':>

1 39092·3502 PIN, converter guard 2 2 2 Hair pin

2 11034·3559 BRACKET, fuel pump 1 1 1

3 534YW0602 RIVET,3/16 2 2 2 Steel, zinc plated (Install from bottom)

4 92001·3520 BOLT, special fuel pump mount 2 2 2 Grade 5, zinc plated

5 14025·3501 COVER, fuel tube 1 1 1

6 92039·3526 RIVET,3/16" 2 2 2 Install from bottom

7 92022·3539 WASHER, special 16 16 16 Steel, zinc plated

8 350BA0600 NUT, insert. 10·32 8 8 8 Grade 5, zinc plated

9 412EA08oo WASHER, plain, 1/4" 17 17 17 Steel, zinc plated

10 351BA0800 NUT, insert, 1/4·20 3 3 3 Grade 5, zinc plated

11 13070·3508 GUIDE, hood 2 2 1 Rear

13070·3512 GUIDE, hood 1 Rear RH

12 39145·3506 TRIM SEAL, hood guide 2 2 2 Rear

13 13070·3510 GUIDE, LH 1 1 1 Pan bumper trim

13070·3509 GUIDE, RH 1 1 1 Pan bumper trim

14 56027·3502 PATTERN, guide 2 2 2

15 92022·3524 WASHER, special 8 8 8 Black chrome

16 92009·3527 SCREW, special 8 8 8 Rear guide to pan

17 250DH0812 SCREW, 1/4·20 x .75 2 2 2 Grade 60M, black chrome

18 412EH0800 WASHER, plain, 1/4" 2 2 2 Steel, black chrome

19 28001·3501 REFLECTOR ASSY, amber 2 2 2

20 35009·3502 BRACE, LH 1 1 1

35009·3501 BRACE, RH 1 1 1

21 350BA0800 NUT, insert, 1/4·28 15 15 15 Grade 5, zinc plated

22 39145·3507 TRIM SEAL, hood guide 2 2 2 Front

23 13070·3507 GUIDE, hood 2 2 2 Front

24 92066·3503 PLUG, converter bolt 1 1 1 Rubber

25 92037·3505 CLAMP, bumper trim LH 1 1 1

92037·3504 CLAMP, bumper trim RH 1 1 1

26 53044·3501 TRIM, front bumper 1 1 1 Rubber insert

27 92009·3506 SCREW, special 4 4 4 Bumper to hood guide

28 39027·3501 BUMPER, front 1 1 1

29 92009·3513 SCREW, special 5 s 5 Bumper to pan

30 535XX0606 RIVET,3/16" 4 4 4 Tool case to pan

31 53009·3506 HINGE, hood LH 1 1 1

32 92009·3516 SCREW, special 4 4 4 Bumper to hinge

33 53009·3510 HINGE, hood RH 1 1 1

34 32098·3501 CASE, tool 1 1 1

35 118AA0820 BOL T, 1/4·20 x 1.25 1 1 1 Grade 2, zinc plated

36 413EA0800 WASHER, plain, 1/4" 2 2 2 Steel, zinc plated

37 14025·3503 COVER, tool case 1 1 1

38 55020·3501 GUARD. tool case cover 1 1 1



INVADER/INTRUDER 13. CHASSIS 1/3 (CONTINUED)

Page 31

T
32

43
I

~-1

..'



INVADER/INTRUDER
13. CHASSIS 1/3 (CONTINUED)

Page 32

/ Quantity /
Ref. Kawasaki Description t/:W Remarks
No. Part No.

~ ~ ~e;,e;, C:) c}

39 92072-3504 BAND, too l case 1 1

40 27012 -3502 HOOK , band 1 1 1

41 535XX0604 RIVET,3/16" 4 4 4

42 56040-3501 LABEL, warn ing 1 1 1

43 39056 -3501 GUARD, converter 1 1 1



INVADER/INTRUDER 14. CHASSIS 2/3

Page 33

2
I 5

34
1

I I €W
..o ~

~-6



INVADER/INTRUDER
14. CHASSIS 2/3

Page 34

/ Quantity /
Ref. Kawasaki Description ?/ff/ Remarks
No. Part No.

~ ~ ,,~t:;.
c:>C:> C:5 C:>

1 39047-3501 FLAP, snow 1 1 1

2 13169-3504 PLATE, snow flap 1 1 1

3 92026-3503 SPACER, snow f lap 2 2 2

4 92022-3533 WASHER , plain, 1/4" 2 2 2 Special

5 920 15-3506 NUT, 1/4-20 2 2 2 Nylon cap

6 535XX0608 RIVET,3/16" 5 5 5

7 53044-3502 TRIM, rear bumper 1 1 1 Rubber insert

8 35011-3502 STAY, LH rear 1 1 1

9 92037-3505 CL AMP, bumper tr im LH 1 1

10 9201 5-3507 NUT, 5/16 -24 4 4 4 Nylon cap

11 92022-3505 WASHER, special cupped 4 4 4

12 92026-3502 SPACER, handle grip 4 4 4

13 39053-3502 GRIP, passenger handle 2 2 2

14 56027-3504 PATTERN, chassis stripe 2 2 2

15 92039-3503 RIVET,3/16" 6 6 6

16 39028-3502 BUMPER, rear 1 1 1

17 28001-3502 REFLECTOR ASSY, red 2 2 2

18 413EA1000 WASHER, plain, 5/16" 4 4 4 Steel, zinc plated

19 92009-3547 SCREW, 5/16 -24 x 1.00 4 4 4 Grade 60M, zinc plated

20 118AA0824 BOLT, 1/4-20 x 1.50 2 2 2 Grade 2, zinc plated

21 412EA0800 WASHER, plain , 1/4" 4 4 4 Steel, zinc plated

22 350BA0800 NUT, insert , 1/4-28 2 2 2 Grade 5, zinc plated

23 412EA1200 WASHER, plain , 3/8" 2 2 2 Steel, zinc plated

24 92001 -3509 BOLT, special 2 2 2 Stay to tunnel

25 92037-3504 CLAMP, bumper trim RH 1 1 1
.126 35011-3501 STAY, RH rear 1 1

27 11034-3512 BRACKET, taillight mount 2 2 2

28 92039- 3526 RIVET,3/16" 4 4 4

29 92026-3513 SPACER, seat 1



INVADER/INTRUDER

Page 35

I

L

15. CHASSIS 3/3

s

4 .<

I <, ~ •

~J
"""""'-'-8

I
12



c

INVADER/INTRUDER
15. CHASSIS 3/3

Page 36-
/ Quantity /

Ref. Kawasaki Description

~ffY
Remarks

No. Part No.
# ~ ~e,e, ':) e,"

1 32002-3504 FRAME ASSY, front bulkhead

2 39048-3505 FOOTREST, RH 1 1 1

3 39084-3506 MOUNT ASSY, upper steering 1 1 1

4 39048-3502 FOOTREST, LH 1 1 1

5 534YY0602 RIVET, 3/16 x .32 47 47 48 Stainless steel

6 534YY0604 RIVET, 3/16 x .45 32 32 28 Stainless steel

7 534XX0606 RIVET, 3/16 x .57 4 4 4 Aluminum, small head

8 39151-3515 TUNNEL ASSY 1 1

39151 -3516 TUNNEL ASSY

9 39149-3508 • TUNNEL

39149-3507 • TUNNEL

10 39026-3501 • BULKHEAD, rear Snow flap

39026·3502 • BULKHEAD, rear Snow flap

11 35034-3510 • REINFORCE, rear tunnel brace 1

12 39019-3505 • BRACKET, rear suspension LH 1

13 11034-3551 • BRACKET, front LH 1

14 35034-3505 • REINFORCE, center tunnel brace 1 1 1

15 39016-3505 • BRACKET, suspension spring . 2 2 2

16 35034-3514 • REINFORCE, front tunnel brace 1 1

17 11034-3550 • BRACKET, front RH 1 1 1

18 39019-3504 • BRACKET, rear suspension RH 1 1 1

19 534YY0602 • RIVET, 3/16 x .32 44 44 44 Stainless steel

20 534YY0604 • RIVET, 3/16 x .45 26 26 26 Stainless steel

21 534YW0602 • RIVET, 3/16 x .32 7 7 12 Steel, zinc plated

22 535XX0606 RIVET, 3/16 x .57 20 20 20 Aluminum, large head

23 39088-3508 PAN ASSY, lower 1 1 1 Exhaust outlet hole not drilled

24 92022-3539 WASHER , special 4 4 4 Steel, zinc plated



\

INVADER/INTRUDER 16. HOOD (SS340, SS440)

Page 37

@-32
25-~

~-31

..

~-14
/'

I
117 '

I ..J

18-<l~r -16
I

19



16. HOOD (SS340, S5440)
INVADER/INTRUDER

Page 38

/ 9uant ity /
Ref. Kawasaki Descript ion eee: Remarks
No. Part No. ?f q-b& ~t}4

c:>C:> C:) C:>

1 56027-3518 PATT ERN, windshield RH 1 1 Black stripe

2 39154 -3505 WIN DSHI ELD, low 1 1

39 154-3504 WIN DSHIE LD, high opt opt

3 92055·3503 O-RIN G, wind shield 10 10

4 56027-3517 PATTERN, wi ndshield fr ont 1 1 Black stripe

5 56027-3519 PATTER N, wind shield LH 1 1 Black st ripe

6 56018-3511 MA RK, Kawasaki 2 2

"7 56027-3542 PATTE RN, lower LH side 1 1 Red, blue and silver stripes

56027-3543 PATTER N, lower RH side 1 1 Red, blue and silver stripes

8 39156-3516 PAD, top 1 1

9 39 156-3537 PA D, hood to panel 1 1

10 56040-3503 LABEL, warning 1 1

11 39156-3553 PA D, hood to panel 1 1

12 39156 -3536 PA D, hood to panel 1 1

13 59456-3511 HOOD, plain 1 1

14 250DH0816 SCREW, 1/4-20 x 1.00 4 4 Grade 60M, black chrome

15 39156-3517 PAD, left 1 1

16 92072·3508 BAND, hood hold down 2 2

17 13169-3511 PLATE, band mount ing 2 2

18 35 1BA0800 NUT, insert , 1/4-20 4 4 Grade 5, zinc plated

19 27012-350 1 HOOK, hold down band 2 2

20 39156-35 18 PAD, right 1 1

21 39073-3509 LANYAR D, hood 1 1

22 9208 1;3529 SPRING, Ianyard 1 1 LH front bumper mount bolt

23 92043-3503 PIN, hood ~i nge 2 2 .

24 13169} 525 PLATE , nut 2 2

25 92037-3511 CLAMP, headlight harness 2 2

26 53009 t3513 HIN GE, hood 2 2

27 92033 -3502 RIN G, snap 2 2 E-ring

28 250D H08 14 SCREW, 1/4:20 x .87 6 6 Grade 60M, black chrome.
29 56027-3541 PATTERN, lower center section 1 1 Red, blue and silver st ripes

30 56027-354d PATTERN, RH center section 1 1 Red, blue and silver stripes

56027-3545 PATT ERN, LH center section 1 1 Red, blue and silver st ripes

31 92009·3557 SCREW, special, 10-24 8 8 Lock patch

32 92022-3519 WASHER, cupped 4 4
I

I

33 11034·3549 BRACKET, hinge 1 1

34 92043-3507 PIN, pivot 1 _ 1

35 56027-3544 PATTERN, top center section 1 1 Red, blue and silver stripes

36 92033-3508 RING, snap 1 1 E-ring

37 11009-3504 GASKET 2 2

38 14020-3512 RETAINER 1 1 ''It, Close latch adjuster

39 92(171 -3504 GROMMET 2 2

'. ,j~: .;
. }t~ .. ,

-.



INVADER/INTRUDER 16. HOOD (SS340. SS440) CONTINU ED

Page 39

@ -32
25-~

~-31

28-~

\

t

I
I17 '

I .-J

lB-"~l16

I
19



16. HOOD (SS340, SS440) CONTINUED
INVADER/INTRUDER

Page 40

Ref . Kawasaki
No. Part No.

Description Remarks

f

40 13091-3508 HOLDER, headlamp housing 1 1

41 92043-3509 PIN. latch 1 1

42 9208 1-3520 SPRING, close to rsion 1 1

43 4903 1-3510 L.h.TCH, close 1 1

44 92033-3506 RING. snap 1 1 E-ring

45 92022-3539 WASHER, special 8 8 Steel, zinc plated

46 13227-3521 HOUSING, headlamp 1 1

47 4903 1-3507 LATCH ASSY 2 2

48 535WV0606 • RIVET. 3/ 16" 4 4

49 14025-3506 J • COVER , latch 2 2

50 49031 -3508 • LATCH, open 2 2

51 92081 -3552 • SPRING , latch 4 4

52 13227-3518 • HOUSING. latch 2 2

53 92022-3539 • WASHER. special 4 4 Steel, zinc plated

54 534VV0606 RIVET,3/ 16" 8 8 Black anodize

55 92028-3505 BUSHING. ny lon 2 2

56 92081 -3532 SPRING. open to rsion 1 1

57 39090-3502 PANE L, radiator vent 1 1

58 14020-3516 RETAINER . panel 1 1 Short tab

59 14020-3507 RETAIN ffi.~ panel 2 2 Long tab

60 56018-3512 MARK. 440 Invader 1

56018-3513 MARK, 340 Invader 1

* 50275-3512 PAINT, light blue AR AR

"Not shown



'ADER/INTRUDER

e 41
17. HOOD (ST440)

32
I
~

\

-20

\

14 \
I ..J

~3 22 /j) 15-~{)~=-13
e I /' n~
~ \llJ

24-' j IJ- 21 16

0 - 17

~
V~

~
33
I
~

\



INVADER/INTRUDER
17. HOOD (ST440)

Page 42

/ Quantity /
Ref. Kawasaki Description

~~
Remark s

No. Part No.
~ ~ ~~~ '? c}

1 39154-3509 WINDSHI ELD 1

2 56027-3549 PATTERN, windshield sides 2 Black stripe

3 56018-3514 MA RK, 440 Int ruder 1

4 92055-3503 O-RING, windshield 8

5 560 27-3531 PATTERN, windshield front 1 Black stripe

6 56040-3503 LABE L, warning 1

7 391 56-3537 PAD, hood to panel 1

8 39156-3553 PAD, hood to panel

9 39156-3536 PAD, hood to panel 1

10 59456-3504 HOOD, plain 1

11 250DH0816 SCREW, 1/4-20 x 1.00 4 Grade 60M, black chrome

12 56027-3547 . PATTERN, RH side 1 Kawasaki, red, blue & silver stripes

56027-3546 PATTERN, LH side 1 Kawasaki, red, blue & silver stripes

13 92072-3508 BAND, hood hold down 2

14 13169-3511 PLATE, band mounting 2

15 351 BA0800 NUT, insert, 1/4-20 4 Grade 5, zinc plated

16 27012-3501 HOOK, hold down band 2

17 39156-3519 PAD, duct 1

18 39156·3520 PAD, top center 1

19 39156-3517 PAD, left side 1

20 39156-3518 PAD, right side 1

21 92081-3529 SPRING, lanyard 1 LH front bumper mount bolt

22 39073·3509 LANYARD, hood 1

23 92022-3539 WASHER, back up 1 Steel, zinc plated

24 535XX0604 RIVET,3/16" 1 Hood lanyard

25 92043-3503 PIN, hood hinge 2

26 13169-3525 PLATE, LH hinge 1

27 92037-3511 CLAMP, headlight harness 2

28 53009-3513 HINGE, hood 2

29 92033-3502 RING, snap 2 E-ring

30 92015·3520 NUT, special 1 RH hinge, rear hole

31 13169-3524 PLATE, RH hinge 1

32 250DH0810 SCREW, 1/4 -20 x .62 1 Grade 60M, black chrome

33 250DH0814 SCREW, 1/4 -20 x .87 5 Grade 60M, black chrome

34 56027 -3541 PATTERN, lower center section 1 Red, blue & silver stripes

35 56027-3540 PATTERN, RH center section 1 Red, blue & silver stripes

56027-3545 PATTERN, LH center section 1 Red, blue & silver stripes

36 39090-3501 PANEL, vent 1

37 14020-3507 RETAINER, panel 4

38 56027-3544 PATTERN, top center section 1 Red, blue & silver str ipes

* 50275·3512 PAINT, l ight blue AR

"Not shown .



INVAD ER/INTRUD ER 18. SE AT & CONSOLE

Page 43

~-14

j

I
I 0-15

r ! - 16
17

fr
o

~ \

•

--

;.-18
/

/

- --

/
'/

~
/ ~-22

24-~ ~ 1.- 21
23- 'Cl

.­---

<;

\
\

\
\
)

.....,0-18

--

25-

I
I
I _

I _--I ._ -
I »>

.-I ._ ._
~---



INVADER/INTRUDER
18. SEAT &CONSOLE

Page 44

/ Quant ity /
Ref. Kawasaki Description

~%/
Remarks

No. Part No.
~ #" t}'

e;,e;, " c}

1 5300 1-3507 SEAT ASSY 1 1 1 Less storage case cover

2 4903 1-3505 • LA TCH, storage case 2 2 2 Bungee Cord

3 390 12-350 1 • CASE, storage 1 1 1

4 92037-3512 • CLAMP, latch 2 2 2

5 412EA0700 • WASHER, #12 2 2 2 Steel, zinc plated

6 92022-3539 • WASHER, special 11 11 11 Steel, zinc plated

7 53002-3504 • SEAT 1 1 1

8 92039-3520 • RIVET,3/ 16" 11 11 11

9 53007 -3507 • FRAM E ASSY 1 1 1 Includes special mounting nuts

10 11009-3503 GASKET , door 1 1 1

11 14025-3502 COVER, storage 1 1 1

12 92043-3506 PIN 2 2 2

13 92033-3507 RIN G, snap 2 2 2

14 53009-350 1 HIN GE, cover 2 2 2

15 412EA0800 WASHER, plain, 1/4" 4 4 4 Steel, zinc plated

16 118BA0814 BOLT, 1/4 -20 x .88 4 4 4 Grade 5, zinc plated

17 92039-3503 RIV ET, hinge, 3/16" 6 6 6

18 92009-3535 SCREW, 10-24 x .62 10 10 10 Grade 60M, black chrome

19 59225-3515 PA NE L, contro l 1 1

59225-3514 PAN EL, control 1

20 11034-3558 BRACKET, panel 1 1 1

21 350BA0800 NUT, insert, 1/4-28 3 3 3 Grade 5, zinc plated

22 119BA0810 BOLT,1 /4- 28x .62 3 3 3 Grade 5, zinc plated

23 11034-3557 BRA CKET, instrument panel 1 1 1

24 14020-3513 RETAIN ER 10 10 10 Tinnerman

25 59225-3517 PA NEL, fue l gauge 1 1 1 Left side

26 59225-3516 PA NEL, oil gauge 1 1 1 Right side



INVADER/INTRUDER

Page 45

32

19. FUEL SYSTEM

~-4
I

~-5

6



19. FUEL SYSTEM
INVADER/INTRUDER

Page 46

/ Quantity /
Ref. Kawasaki Descript ion

~ff/
Remarks

No. Part No. # ~ "t>ti.
~~ C;) ~

1 39156-3506 PAD, hoop , 4.50 " long 2 2 2 Protects fuel tank

2 51049-3501 CAP, tank 1 1 1

3 11009-3502 GASKET, cap 1 1 1

4 534YW0604 RIVET,3/ 16" 3 3 3

5 11034-3583 BRAC~ET, fu el tank 1 1 1

6 51004-3504 TA NK, fuel 1 1 1

7 32032-3504 PIPE 1 1 1 Pick up tube

8 39156-3505 PAD, hoop, 1.00" long 2 2 2 Protects fu el tank

9 39156 -3503 PA D, fu el tank 1 1 1 Protects fue l tank

10 56040-3502 LABEL, warning 1 1 1

11 5942 1-3509 COVE R, silencer 1 1

5942 1-3510 COVER , silencer 1

12 32032-3536 PIPE, elbow 1 1 1 90°

13 92022-3522 WASHER 2 2 2

14 92039-3534 RIVET,3/ 16" 2 2 2

15 14073-3518 DUCT, intake 1 1

14073-3519 DUCT, intake 1

16 11009-3512 GASKET , cover to housing 1 1 1 LH section
-

17 18020-3506 BAFF LE, pipe mounting 1 1 1

18 32032-3515 PIPE, plastic 2 2 2

19 1-8020-3502 BA FFLE, perforated 1 1 1

20 92022-3531 WASHER, back up 15 15 15 Cover and spring plate rivets

21 92039-3537 RIVET, 5/32 " 7 7 7 Baff le to silencer housing

22 13227-3519 HOUSING, silencer 1 1 1

23 13169-3508 PLATE, spring 4 4 4

24 92039-3532 RIVET, special, 5/32" 4 4 4

25 9208 1-3517 SPRlN G, 4.50 " long 2 2 2 Upper plate

26 9208 1-3518 SPRING, 3.00" long 2 2 2 Lower plate-27 92093-3502 SEAL, silencer, 32mm carb 2

92093 -3501 SEA L, silencer, 36mm carb 2

92093-3504 SEAL, silencer, 32mm carb 2

28 41077-3506 ADAPTER, carb to sea l 2

41077-3507 ADAPTER, carb to sea l 2

29 92072-3507 BA ND, cable ti e 1 1- 1 Pipes to baff le

30 11009-3511 GASKET, cover to housing 1 1 1 RH section

31 534XX0508 RIVET,5/32 " 11 11 11 Cover to silencer housing

32 49040-3504 PUMP ASSY, fuel 1 1 1

33 11009-3506 • GASKE T 1 1 1

34 43028-3501 • DIAPHRAGM 1 1 1

35 16126-3501 • VA LVE 2 2 2

36 92071 -3505 • GROMMET 2 2 2

37 11009-3507 • GASKET 1 1 1



INVADER/INTRUDER

Page 41 19_____._F_UE_l~SY~S,T,IEM(CONTINUED)



INVADER/INTRUDER
19. FUEl SYSTEM (CONTINUED)

Page 48

/ Quantity /
Ref. Kawasaki Description

~;W
Remarks

No. Part No.
~ g1 ~.J'e;,e;, ':) e;,

38 43028-3502 • DIAPHRAGM ASSY 1

39 92081-3525 • SPRING 1 1 1

40 92009-3521 • SCREW 2 2 2

41 92009-3522 • SCREW 6 6 6

42 49019-3501 • FILTER 1 1 1

43 92059-3525 TUBE , 7/32 x 22.0 1 1 1 Outlet (See note t )

44 92015-3520 NUT, insert ,1/4-20 2 2 2 Grade 5, zinc plated

45 92059-3527 TUBE , 7/32 x 12.50 1 1 1 Pulse (See note t)

46 92059-3526 TUBE , 7/32 x 18.00 1 1 1 Outlet (See note t)

47 92059-3530 TUBE, 3/32 x 4.00 2 2 2 T to carb (See note . )

48 9200 5-3507 FITTING, T 1 1 1 Primer to carb

49 92059-3543 TUBE, 7/32 x 1.50 3 3 3 (See note t)

50 92005-3506 FITTING, T 1 1 1 Fuel tank to fuel pump

51 49019-3502 FILTER, fuel 1 1 1

52 92005-3510 FITTING, lower 1 1 1 90° pick-up tube

53 92059-3547 TUBE, 7/32 x 27.00 1 1 1 Fuel level gauge (See note t)

54 92005-3511 FITTING, lower 1 1 1 90° fuel level tube

55 92005-3502 FITTING, upper 1 1 1 Fuel level tube

56 39156 -3504 PAD, fuel tank 1 1 1 Protects fuel tank

57 92059-3522 TUBE , 7/32 x 12.00 1 1 1 Pick-up (See note t)

58 92005-3503 FITTING, vent 1 1 1

59 92059-3531 TUBE, 1/8x 15.00 1 1 1 Vent (See note :j:)

60 92059 -3528 TU BE, 3/32 x 12.00 1 1 1 T to pr imer (See note . )

61 92059-3529 TUB E, 3/32 x 24.00 1 1 1 Primer to carb T (See note . )

62 92072-3 501 BAND, cable t ie 2 2 2 Vent tubes

63 92015-3515 NUT, pump 1 1 1

64 92022-3521 WASHER, internal locking 1 1 1

65 49043 -3502 PUMP, pr iming 1 1 1 Mounting hardware not included

NOT E: Bulk tubing is available by ordering the foll owing
part numbers:

t

•
:j:

92059-3520

92059-3518

92059-3519

TU BE, 7/32 in. x 100 ft.

TU BE, 3/32 in. x 100 ft.

TUB E, 1/8 in. x 100 ft.



INVADER/INTRUDER 20. LUBRICATION SYSTEM

Page 49

®-25, 26
24-~

25-~~-23

! ~- 30
28- ~-.

<,

1

~ - 1

ro1u~~ 4
32-~ (-2 3

~ 0

- 8

2

U~ ____
I

I
0- 9

~2

-.

-,---
13



INVADER/INTRUDER
20. LUBRICATION SYSTEM

Page 50

/ Quant it y /
Ref. Kawasaki Description

~;W
Remarks

No. Part No.
~ #' t}'

c"c" C:) 4'

1 92072·3502 BAND, oil tank 1 1 1

2 92005·3505 FITTING, elbow 3 3 3 90°

3 92059·3534 TUBE, 1/4 x 1.50" 1 1 1 Tank to "T" (See note *)

4 92005·3506 FITT ING, T 1 1 1 Vent

5 92059·3531 TUBE, 1/8 x 15.00" 1 1 1 Vent (See note ;j:)

6 39156 ·3502 PAD, oil tank 1 1 1 Protects oil tank

7 92072·3501 BAND, cable tie 1 1 1 Oil gauge tube

8 920 59·3546 TUBE, 7/3 2 x 15.00" 1 1 1 Oil level gauge (See note t)

9 32032·3518 PIPE, pick up 1 1 1

10 92059·3533 TUBE, 7/32 x 20.00" 1 1 1 Tank to engine (See note t)

11 92038·3001 KEY, oil pump woodruff 1 1 1

12 9205 5·3005 O·RING, oil pump 1 1 1

13 49042·3007 OIL PUMP ASSY 1 1

49042·3008 01L PUMP ASSY

14 13169·3005 • PLA TE, inlet

15 9208 1·3007 • SPRING, control lever

9208 1·3008 • SPRING, control lever

16 13168·3001 • LEVER, control

13168·3002 • LEVER, control 1

17 49091 ·3001 WASHER, seal, 6 x 13 x 1.2mm 2 2 2

18 410B0600 WASHER, plain, 6mm 2 2 2

19 461 F0600 WASHER, spring lock, 6mm 2

20 110B0635 BOLT, 6 x 35mm 2

21 150B0634 BOLT/WASHER, 6 x 34mm 2 2

22 92059·3003 TUB E, 2 x 5.8 x 160mm 1 1 Crankcase to pump

23 92037·3002 CLAMP, oil tube 6 6 4

24 16087·3001 VALVE, check 3 3 2

25 92065·534 GASK ET, 6.2 x 12 x 1.0mm 6 6 2

26 11009·3026 GASKE T, 6.2 x 12 x 2.0mm 2

27 92062·300 1 NOZZLE, crankcase 1 1

28 92062·503 NOZZLE, cy l inder 2 2 2

29 92059·3002 TUBE , 2 x 5.8 x 110mm 1 1 LH cy linder to pump

30 92059·3001 TUB E, 2 x 5.8 x 200m m 1 1 RH cylinder to pump

31 52001·3501 TANK, oil 1 i

32 51049·3502 CAP, oil tank 1 1

NOTE : Bulk tubing is available by ordering the follow ing
part numbers:

*

t

;j:

92059·3521

92059·3520

92059·3519

TUB E, 1/4 in. x 100 ft.

TUBE, 7/32 in. x 100 ft.

TUBE, 1/8 in. x 100 ft .



INVADER/INTRUDER

Page 51

18-

21. CHASSIS COOLANT SYSTEM

f
I

16



INVADER/INTRUDER
21. CHASSIS COOLANT SYSTEM

Page52

/ Quantity /
Ref. Kawasaki Descript ion

~«~
Remarks

No. Part No. # qt> A..t}'-
I?I? c:) I?

1 43078·3501 RESERVO IR ASSY 1 1

2 49085-3502 CAP, pressure 1 1 14-15 PSI

3 250DA081 0 SCREW, 1/4- 20 x .62 6 6 Grade 60M, zinc plated

4 92059·3509 TUBE, 1/4 x 24.00 1 1 Overfl ow

5 92037-3514 CLAMP, pipe 1 1

6 534YY0604 RIV ET, 3/16" 2 2 Clamp to tunnel

7 92037-3503 CLAMP, hose 8 8

8 39062-3506 HOSE, cool ant 1 1 Exchanger to pipe

9 32032-3524 PIPE, coolant 1 1

10 39062-3503 HOSE, coolant 1 1 Exchanger to pump

11 39156·3528 PAD , exchanger 1

12 3903 1-3502 CAP, closed end 1 1

13 92009-350 1 SCREW, special, 10-32 x 1.75 10 10

14 11009-3501 GASKET, end cap 2 2

15 39060-3504 EXCHANGE R, heat 1 1

16 534YW0604 RIVE T,3/ 16" 25 25

17 3903 1-350 1 CA P, open end 1 1

18 35030-350 1 BRACE ASSY 1 1 Radiato r

19 4 12EA 1000 WASHER, plain, 5/ 16" 2 2 Steel, zinc plated

20 9200 1-35 13 BOLT, special , 5/ 16-24 x .62 2 2

21 35 1BA0800 NUT, insert, 1/4 -20 6 6 Grade 5, zinc plated

22 92001-35 14 BOLT, special, 1/4-20 x .62 1 Lock patch

23 412EA0800 WASHER, plain , 1/4" 1 1 Steel, zinc plated

24 39156-352 1 PA D, radi ator duct 2 2 Seals duct assembly

25 39045-350 1 DUCT ASSY 1 1 Radiator

26 118BA0814 BOLT, 1/4 -20 x .88 2 2 Grade 5, zinc plated

27 14020-3504 RETA INER 2 2 T innerman

28 92028·3501 BUSH ING, grommet 2 2

29 920 71-3503 GROMMET, mounting 2 2 Radiator

30 39062-3504 HOSE, coolant 1 1 Radiator to engine

31 39 156-3502 PA D, mounting 1 1

32 39060·3503 EXCHA NGER, heat 1 1 Radiator

33 39062-350 2 HOSE, coolant 1 1 Radiator to reservoir

34 92037-3502 CLA MP, hose 2 2 Reservoir end

35 92022-3516 WASHER, special 2 2 Grommet

36 39062-3509 HOSE, coolant 1 Exchanger to radiator

\

I
/



INVADER/INTRUDER

Page 53 22. CABLES

t' ,

/

I 24

I
~

11

21

,





I
I

co I£{)--if§'/

~

\

~_co
Q)Im @~ ("')
I I= en.. ("')

r---

N..
~----- =---lYl

rr;71/~~ J' ,
I / N~ ~ \=-O=="_-J =_ - ~_~ ....("') .v ("') 1fI-..

--- I r-_Q
/ ("') "-_____J

8 __ ("')

I --

~_N
I ....

\1 ~
I",

';l.-~ '" -,

cn-~

co-I

"""\
\

~
:::-%

=---

r-

I

r- - - - - -
I
I
I
I
I
I
I
I
I
I
I
I N

CD
U")

II \ I )/I ~ .. /I -
I 0 \ 1\ I

: ~R
I

/
/

\ -- - 0 I \\ ~
\
\

\
8 \
o::t \o::t
I- \
~ \\ VV ~I-

~ J 0a:
c:(
I- \ I / I
(I) \ f)-/ ~Co) \
a: \

<I- \Co)

\ \w
...J \ \
w

\ \
M \ \
N \\

a: \ \
w \ \
Q \ \
~ \ \a: \I- \

\2 \
.::::::. \ \
a:

\ \w '--
Q Lt) \
c:( Ion \> <U

en
2 '"Cl.



INVADE R/INTRUDE R
23. elECTRIC START (ST440)

Page 56

/ Quantity /
Ref. Kawasaki Description

~;W
Remarks

No. Part No. ':'J ~ '>-~
C?C? c; ~

1 14025-3512 COVER, battery 1

2 49031 -3509 LATCH, battery cover 1

3 39156 -3538 PAD, battery cover 1

4 534YW0604 RIVET,3/16" 2

5 54010-3503 CABLE, black, 6 gauge x 9.00" Battery ground (to footrest bolt)

6 56022-157 LABEL, warning

7 26012-3501 BATTERY ASSY, 12 volt 22 ampere/hours capacity @10 hour

discharge rate

8 119BA0812 BOLT, 1/4-28 x .75 2 Grade 5, zinc plated

9 92022-3538 WASHER, special 1

10 21066-350i1 REGULATOR/RECTIFIER ASSY, 1

voltage

11 26006 -3501 • FUSE, AGC 10 1

12 412EA0800 WASHER, plain, 1/4" 4 Steel, zinc plated

13 350BA0800 NUT, insert , 1/4-28 2 Grade 5, zinc plated

14 120P0825 BOLT, 8 x 25mm 2 Socket head

15 461 F0800 WASHER, spring, 8mm 2

16 410B0800 WASHER, plain 8 mm 2

17 21163-3501 STARTER ASSY, electric 1 S108-34T

18 32085-3501 • STOPPER ASSY, pinion 1

19 16085-3501 • PIN ION ASSY 1

20 14025-3510 • COVER , front 1

21 50289-3502 • KIT ASSY, washer 1

22 50289-3501 • KIT ASSY, bol t 1

23 49 117-3501 • YOKE 1

24 21080 -3501 • ARMATURE 1

25 14025-3509 • COVER , rear 1

26 13091-3505 • HOLDER, brush 1

27 21039-3502 • BRUSH, negative 1 Set of 2

28 21039-3501 • BRUSH, positive 1 Set of 2

29 54010-3504 CABLE, red, 6 gauge x 29.00" 1 Solenoid to starter

30 49006-3503 BOOT 3

31 311H0500 NUT,5mm 2

32 461 F0500 WASHER, spring, 5mm 2

33 11034-3591 BRACKET, starter motor 1

34 410 B0600 WASHER, plain, 6mm 2

35 461 F0600 WASHER, spring, 6mm 2

36 110G0616 BOLT,6 x 16mm 2

,?>7 92072-3501 BAND, cable tie 3

38 54010-3501 CABLE, green, 6 gauge x 9.00" 1 Engine to ground

39 412EA1000 WASHER, plain, 5/16" 2

40 92001-3513 BOLT , 5/16 -24 x .62 1 Lock patch



INVADER/INTRUDER

Page 57
CSTART (ST440) (CONTINUED)23. HECTRI

~. ./

./ "' - 2

8 9
I I
~'tf

10
I

--,
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

)
11&,
b

r----,
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I



23. ELECTRIC START (ST440) (CONTINUED)
INVADER/INTRUDER

Page 58

Ref. Kawasaki
No. Part No .

Description Remarks

41 350BA 1000 NUT,5/16 -24

42 27010-3509 SWITCH ASSY, solenoid 1

43 11034-3576 BRACKET, heat shield 1

44 92022-3547 WASHER, special 1

45 119BA 10 12 SOLT, 5/16 -24 x .75 1 Grade 5, zinc plated

46 31009- 3501 CASE ASSY, bat tery 1

47 118BA0808 BOLT, 1/4-20 x.50 2 Grade 5, zinc plated

48 244DA0808 SCREW, 1/4-20 x .50 2 Grade 60M, zinc plated

49 351 BA0800 NUT, insert, 1/4 -20 4 Grade 5, zinc plated

50 92075-3510 DAMPER Battery to case assy

51 54010-3502 CABLE, red, 6 gauge x 4.00 Battery to solenoid

52 59176-506 BOOT Battery term inal



11'-

13- -

I

15-&
14

32

27--

31 ~

6' @ 30

29

18

7
8

17

• 9e28

16

10

INVADER/INTRUDER
URETOR (SS340)24. CARB

Page 59

1

L

aI
2I

~ 4
33 - ULJ

5



INVADER/INTRUDER
24. CARBURETOR (SS340)

Page 60

/ Quant ity /
Ref . Kawasaki Descript ion

~ff/
Remarks

No. Part No.
~ #' tJ,t$.

~~ C:) c}

1 16001 -3517 CARBURETOR ASSY, 32mm 2 Marked 32/139

2 16012-3501 • CAP, enrichener plunger 2

3 92022-3526 • WASHER, enrichener cap 2

4 16013-003 • SPRlNG, enrichener plunger 2

5 16016-002 • PLUNGER, enrichener 2

6 16032-008 • PIN, float 2

7 92064 -032 • PILOT JET, #25 2

92064-021 PILOT JET, #20 opt Leaner

92064-049 PILOT JET, #15 opt Leaner

8 16034-001 • WASHER, main jet 2

9 92063-3508 • MAIN JET, #175 2 Long hex-Amal

92063 -0 13 MAIN JET, #1 20 opt Long hex-Amal

92063 -014 MAIN JET, #130 opt Long hex-Amal

92063-015 MAIN JET, #140 opt Long hex-Amal

92063-016 MAIN JET, #150 opt Long hex-Amal

92063-0 17 MAIN JET, #160 opt Long hex-Amal

92063-019 MAIN JET, #170 opt Long hex-Amal

92063-020 MAIN JET, #180 opt Long hex-Amal

10 14020-3508 • RETAINE R, fl oat 4

11 16031-3501 • FLOAT 4

12 16020 -3502 • CHAMBER, float 2

13 16049-006 • COVER, main jet 2

14 16038-009 • GASKET, cover 2

15 16033-009 • SCREW, special 8 Includes washer

16 160 55-3501 • ARM , float 2

17 16030-3502 • FLOAT VALV E ASSY, 1.5 2

18 16029-004 • GASKE T, float valve 2

19 11009-3508 • GASKET, float chamber 2

20 92009-3523 • SCREW, cap retainer 2

21 14020-3510 • RETA INER , cap 2

22 16022-007 • SPRING, air screw 2

23 16014-006 • SCREW, pilot air 2

24 16021- 1005 • SCREW, th rottle stop 2

25 16022-005 • SPRING, throttle screw 2

26 92005-3509 • FITTING, primer tube 2

27 16017- 3502 • NEEDLE JET, P-4 2

28 16025-3502 • VALV E, throttle, CA 3.0 2

29 16009-3502 • NEEDLE, carb jet , 6DH4-2 2 Clip in 2nd groove

30 16008-010 • CLIP, carburetor needle 2

31 16007-022 • SEAT, spring 2

32 92081-3527 • SPRING, throttle valve 2

33 16004-023 • CAP, mix ing chamber 2 Includes gasket



INVADER/INTRUDER
25. CARBURETOR (SS440, ST440)

Page 61

_____--1-_

B- 2
@; 3

~ 4

---

37-e

8
9

I t;>

26 @ : ~ 10

36 ~ 11

26 ,tit 12
13

35 Q 25

I~
14

- r-31
b 15

34 0

17 0: 16

:rr/Z2
17

33 24
I I I

18
I I I

I

ij /)
23

32 19
22

1// 21v

20

27-----1

".



INVADER/INTRUDER
25. CARB URETOR (SS440, ST440)

Page 62

/ Quantity /
(

Ref. Kawasaki Description ?fj{£' Remarks
No. Part No. r::s'?' -r. r::s

?J' tJ>'"t><ti-
e;,C::> C::>C;; C::>

16001-3518 CARBURETOR ASSY, 36mm 2 Marked 36/72

16001-3525 CARBURETOR ASSY, LH , 32mm Marked L32 /164

16001-3524 CARBURETOR ASSY, RH, 32mm Marked R32/163

2 16012-3501 • CAP, enrichener plunger 2 2

3 92022-3525 • WASHER, cap, 36mm 2

92022-3 529 • WA SHER, cap, 32mm 2

4 16013-003 • SPRING, enrichener plunger 2 2

5 16016-002 • PLUNGER, enr ichener 2 2

6 16022-007 • SPR ING, air screw 2 2

7 16014-006 • SCREW, pilot air 2 2

8 16032-008 • PIN, fl oat 2 2

9 16019-028 • GASKET, fl oat chamber, 36mm 2

11009-3509 • GASKET, fl oat chamber, 32m m 2

10 92064-022 • PILOT JET, #30 2 opt

92064-032 • PILOT JET, #25 opt 2

92064-02 1 PILOT JET, #20 opt opt Leaner

92064 -049 PIL OT JET, #15 opt opt Leaner

11 16038-019 • BAFF LE,36mm 2

18020-3505 • BAFF LE, 32mm 2

12 16034-001 • WASHER, holder 2 2

13 16065-008 • HOLDER, carb needle 2 2

14 92055-044 • O-RING, holder 2 2

15 16055-009 • AR M, float , 36mm 2

16055-004 • AR M, float, 32mm 2

16 14020-3508 • RETA INER , fl oat 4 4

17 16031-029 • FLOAT, 36mm 4

16031-021 • FLOAT, 32mm 4

18 92063 -016 • MAIN JET, #150 2 opt Long hex-Amal

92063-3505 • MAIN JET, #14 5 opt 2 Long hex-Amal

92063-062 MAIN JET, #90 opt opt Long hex-Am al

92063-011 MAIN JET, #100 opt opt Long hex-Amal

92063-012 ' MAIN JET, #110 opt opt Long hex-Amal

92063-013 MA IN JET, #120 opt opt Long hex-Amal

92063-014 MA IN JET, #130 opt opt Long hex-Amal

92063 -015 MA IN JET, #140 opt opt Long hex-Ama l
92063-017 MA IN JET, #160 opt opt Long hex-Amal

92063-019 MAIN JET, #170 opt opt Long hex-Amal

92063-020 MAIN JET, #180 opt opt Long hex-Amal

19 16020-3501 • CHAMB ER, f loat, 36mm 2

16020-3503 • CHAMB Ea. loat , 32mm 2
;1

20 16033-013 • SCREW, ~ e I I 8 8 Includes washer
~

21 92037-078 • CLAMP, econo jet tu be 4 4

~.



INVADER/INTRUDER
Page 63 25. CARBURETOR (SS440. ST440) (CONTINUED)

1_ _ L

6

c I~JI'r ~--7

9 2

,./ ' ~ 3
,./ I

,./ I
~/// 30

4

/ / ~ ~-_/

5
/' -

/' -
27- - --- 1

37-~
8
9

I ..
26 +:~ 10

36 ~ 11

26 rtf; 12

35 C0=) 25
13

bL 14

34 r- 31 15
e

0 ;
El

17 16

33 I ~ 024
17

I " 18
I I I
I I I

I

32
23

19
22
21

I 20

I



INVADER/INTRUDER

25. CARBUR ETOR (SS440, ST440) (CONTINUED) Page64

/ Quant ity 7
Ref . Kawasaki Descript ion

~
Remarks

No. Part No. \:)'?' ss'?' \:)
~b' ~l .J"'

,,",
e,e, Cj e,"

22 14020 -3509 · RETAINER , tube 6 6

23 920 59-35 15 · TUBE , 3.5 x 98 2 2 Econo jet

24 16159-3503 · ECONO JET, #120 2 Round - reverse jet

16159-3503 · ECONO JET, RH carb, #120 Round - reverse jet

16159-3507 • ECONO JET , LH carb, #140 opt Round - reverse jet

16159 -3517 ECONO JET , #80 opt opt Round - reverse jet

16159-3516 ECONO JET , #85 opt opt Round - reverse jet

16159-3515 ECONO JET, #90 opt opt Round - reverse jet

16159-3514 ECONO JET, #95 opt opt Round - reverse jet

16159-3513 ECONO JET, #100 opt opt Round - reverse jet

16159-3512 ECONO JET, #105 opt opt Round - reverse jet

16159-3501 ECONO JET , #110 opt opt Round - reverse jet

16159-3502 ECONO JET, #115 opt opt Roun d - reverse jet

161 59-3504 ECONO JET, #125 opt opt Round - reverse jet

16159-3505 ECONO JET, #130 opt opt Round - reverse jet

161 59-3506 ECONO JET, #135 opt opt Round - reverse jet

25 16030-3503 · FLOAT VALVE ASSY, 1.2 2 2

26 11009 -3510 · GASKET, f loat valve 4 4

27 92059-3516 · TUBE , 3.5 x 240 4 4 A ir vent

28 16022-005 · SPRING, th ro ttle screw 2 2

29 16021-1005 · SCREW, th rott le stop, 36mm 2

16021-350 1 · SCREW, throttle stop, 32mm 2

30 92005-3509 • FITTING, primer tube 2 2

31 16008 -010 · CLIP, carbu reto r needle 2 2

32 16017 -3501 · NEED LE JET, P-6 2 Series 159

16017 -044 · NEEDLE JET , 0-0 2 Series 159

33 16025-3501 • VALVE, 36 mm, CA2.5 2

16025-3503 · VALVE, 32mm, CA2 .5 2

34 16009-3501 • NEED LE,6DH7-3 2 2 Clip in 3rd groov e

35 16007-015 · SEAT, spring, 36mm 2

16007 -022 · SEAT , spring, 32mm 2

36 92081 ·3527 · SPRING, th rott le valve, 36 mm 2

92081-3526 • SPRING, throttle valve, 32 mm 2

37 16004-026 • CA P, mix ing chamber, 36mm 2 Includes gasket

16004-022 · CAP, mixing chamber , 32mm 2 Includes gasket



INVADER/INTRUDER

Page 65

20
I 19
@I

26. CYLINDER HEAD & CYLINDER (SS340, SS440)

/ 1- - - 6

1---7

1- - - 8



INVADER/INTRUDER
26. CYLINDER HEAD & CYLINDER (SS340, SS440)

Page 66

/ Quant ity 7
Ref . Kawasaki Descr ipti on fJ(4/' Remarks
No. Part No. ?J ~t;). t><t;).

e;,e;, '? 4-

1 92015-3003 NUT, cap, 8mm 16 16

2 172H0842 STUD, 8 x 42mm 6 6

3 461 F0800 WASHER. spring, 8mm 20 20

4 92022-503 WASHE R, plain, 8.5 x 21 x 4m m 16 16

5 172H0828 STUD , 8 x 28mm 2 2

6 11001-30 10 HEA D, cyl inder 2

1100 1-3011 HEAD, cylinder 2

7 11004-3005 GASKET, head 2

11004-3006 GASKET . head 2

8 11005-3007 CY LI NDER 2

11005-3011 CY LI NDER 2

9 11009-507 GASK ET, cylinder base 2 2

10 16062-506 GASKET, inl et 2 2

11 1606 1-5 13 INSULATOR 2

16073-3001 INSULATOR 2

12 16065-3010 HOLDER, carburetor 2

16065-3011 HOLDER, carburetor 2

13 920 37-3013 CLAMP, carburetor holder 2

92037-3012 CLAMP, carburetor holder 2

14 410 B0800 WASHER, plain, 8mm 2 2

15 114B0835 BOL T, 8 x 35mm 4

114B0845 BOLT, 8 x 45mm 4

16 92022-3007 WASHER , silencer spring 2 2

17 11009-3022 GASK ET, exhaust 2 2

18 461S0800 WASHER, spring, 8mm 4 4

19 92004-3004 STUD. 8 x 20mm 4 4 Apply sil icone sealer to seal th reads

20 311R0800 NUT,8mm 4 4



D& CYLINDER (ST440)INVADER/INTRUDER 27. CYLINDER HEA .
Page 67

-5

-:» , ........
-> /'/

: "' \
,)// "



27. CYLINDER HEAD & CYLIND ER (ST440)
INVADER/INTRUDER

Page 68

RemarksRef . Kawasaki
No. Part No.

Description

/ Quant ity /

~
.':?-~~.':?-~~.':?-~?J , t>.':>< ~':><

~~ ~~ c}
~-----------

1 920 15-501 NUT, long, 8mm 2

2 461 F0800 WASH ER, spring, 8mm 12

3 92022-503 WASHER , plain, 8.5 x 21 x 4mm 8

4 311G0800 NUT,8mm 6

5 11001-3001 HEAD, cy linder 2

6 11004 -513 GASKET, head 2

7 1100 5-300 9 CYLI NDER 2

8 11009·3009 GASKET, intake 4 Both sides of shroud

9 16073-300 3 INSULATOR 2

10 16065-3011 HOLDER, carburetor 2

11 92037-3013 CLAMP, carbu retor holder 2

12 410 B0800 WASHER, plain , 8mm 2

13 114B0 835 BOLT, 8 x 35mm 4

14 92022-3007 WASHER, silencer spring 2

15 11009·50 7 GASKET, cy l inder base 2

16 11009-301 3 GASKET, exhaust 4 Both sides of shroud

17 172G0820 STUD, 8 x 20mm 4

18 461S0800 WASHER, spring, 8mm 4

19 311R0800 NUT,8mm 4



INVADER/INTRUDER

Page 69
28. CRAN KCASE

2

--1

I
@-7

~-:
~ (

12 13

18 I I
17 I ~~

V I
I

I

I

1 3-(~ <,

1 2-~
I

11-~

14I 15 16

~, I I
~ ,;:p

~,



INVADER/INTRUDER
28. CRANKCASE

Page 70

/ Quanti ty /
Ref . Kawasaki Description

~~
Remarks

No. Part No. ~ ~ ~~
e;,e;, e;,C;) c}

92004-3002 STUD, crankcase, 8 x 148.3mm 8 8

92004-3005 STUD, crankcase, 8 x 148mm 8

2 14001-3013 CRANKCASE SET ASSY

14001 -3014 CRANKCASE SET ASSY

3 32032-3001 • PIPE, pul se 1 1 1

4 551 A0816 • PIN , dowel, 8 x 16mm 2 2 2

5 92001-3004 BOL T, oil filler, 8 x 14mm 1 1

6 11009-3008 GASKET, oil filler, 8mm 1 1 1

7 410 B0600 WASHER, plain, 6mm 2 2 2

8 461 F0600 WASHER, spring, 6mm 2 2 2

9 110B0640 BOL T, 6 x 40mm 2 2 2

10 14031 -3003 COV ER, magneto 1

11 110G0863 BOL T, 8 x 63mm 8 8 8

12 461 F0800 WASHER, spring, 8mm 12 12 8

13 410B0800 WASHER, plain, 8mm 12 12 8

14 110B0610 BOL T, 6 x 10mm 1 1

15 92065-534 GASKET,6mm 1 1

16 52005-3001 GA UGE, oil 1 1

17 311 B0800 NUT,8mm 4 4

18 172G08 25 STUD, 8 x 25mm 4 4

19 92104-002 SEALER, l iquid gasket AR AR AR 100g tube



INVADER/INTRUDER
Page 71 29. PISTON & CRANKSHAFT

~~
,~ ·1

I 15
16

~-17



Ref. Kawasaki
No. Part No.

29. PISTON &CRANKSHAFT

Description

INVADER/INTRUDER

Page 72

Remarks

13008-3001 RING SET, piston 2 2 Top & bottom

13008-3002 RING SET, piston 2 Top & bottom

2 13001-3007 PISTON 2 2

13001-3002 PISTON 2

3 13031-3009 CRANKSHA FT ASSY 1

13031-3008 CRANKSHAFT ASSY 1

4 49035-3001 • PIN, spring 1 1 1

5 92055-3002 • a-RING, crankshaft 2 2 2

6 92050-507 • SEA L, RH crank oil 1 1 1 TCY306 210

7 92045-3002 . . BEA RING, ball 1 1 1 6206-9 RT-C4

8 9202 5,3017 • SHIM, RH crank, 35 ~ 42 x 1mm 1 1 1

9 92025-539 • SHIM, LH crank, 40 x 47 x 1mm 1 1 1

10 9204 5-507 . • BEA RING, ball 1 1 1 6207·9C4

11 92049-3003 • SEA L, LH crank oil 1 1 1 Y4 27210

12 92047- 3002 • COLLAR, LH crank 1 1 1

13 590!i1- 3001 • GEAR, 26 tooth dr ive 1 1 1

14 510A5200 KEY, woodruff 1 1 1

15 315B1800A ~- NUT,18mm 1 1 1

16 92022-3019 WASHER , claw, 18mm 1 1 1

17 9202 5-3015 SHIM, O.5mm AR AR AR

920 25-3016 SHIM, 0.6mm III AR AR A R

92025 -3001 SHIM,O.7mm AR AR AR

92025-3002 SHIM,0.8mm AR AR AR

9202 5-3003 SHIM,O.9mm AR AR AR

92025-3004 SHIM,1 .0mm AR AR AR
~

92025-3005 SHIM,1.2mm AR AR AR

18 92036-507 CIRCLIP 4 4 4

19 13002-504 PIN, piston ;;;t. 2 2

13002-505 PIN, piston 2

20 13033-3001 !:lEAR ING, piston pin 2 2 2

t-f; .
I

I

•



INVADER/INTRUDER

Page 75

~
I

32

31. FAN COOLING SYSTEM (ST440)

4



RemarksRef. Kawasaki
No. Part No.

31. FAN COO LING SYSTEM (ST440)

Descript ion

INVADER/INTRUDER

Page 76

/ Quantity 7

%
.'?-~~.'?-~~.'?-~

?J' ~b.b' ~
,:>':> ,:>'":1 c}

f------------
1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

21480812

461 F0800

410 B0800

56030-300 1

92001-11 4

461 F0600

411 B0600

49089-3010-9H

220B0622

4 10B0600

14037-3001

315B1400

461 F1400

59091 -300 1

92025-501

49089-30 14

590 11-3001

92045-300 1

92025-529

92033 -300 1

49079-300 2

59066-3002

551A0608

311B0800

172G0825

59041 -3003

510A3200

49089-3011-9H

220B06 12

92009-3533

412EA0600

39145-3509

14073-351 1

350BA0600

92093-3506

SCREW, pan head, 8 x 12mm

WASHER, spring, 8mm

WASHER, plain , 8rnm

LAB EL, Kawasaki

BOLT, hex head, 6 x 16mm

WASHER, spring, 6mm

WASHER, plain, 6mm

SHROUD , main upper

SCREW. pan head, 6 x 22m m

WASHER, plain, 6mm

SCREEN, fan

NUT,14mm

WASHER, spring, 14mm

PUL LEY, fan

SHIM, pulley, 0.6mm

SHROUD, intake side

BELT, fan

BEARING, ball

SHIM, 1.0mm thick

CI RCLl P, 47mm

PULLEY, fan drive

HOUSIN G, fan

PIN, dowel , 6 x 8mm

NUT,8mm

STUD, 8 x 25mm

FAN ASSY, cooling

KEY, woodruff

SHRO UD, exhaust side

SCREW, pan head, 6 x 12 mm

SCREW, special

WASHER, plain, #10

TR IM, seal

DUCT, engine exhaust

NUT, insert, 10-32

SEAL, engine exhaust duct

2

6

6

1

1

14

10

1

4

4

1

.1

1

2

AR

1

1

2

2

1

1

1

2

4

4

1

1

1

9

2

4

2

1

2

1

Semi gloss black

Semi gloss black

6204 Ru

Semi gloss black

Steel, zinc plated

Grade 5, zinc plated



INVAD
ER/ INTRUDER COOLANT SYSTEM (SS340. SS440)32. ENGINE

Page 77

13

-:
<' Q

3-@~ I
I~ 16
2 17

1-~

2-~
3-@

~

26-~
2-@

I3-@

I

t .



INVADER/INTRUDER
32. ENGINE COOLANT SYSTEM (55340, 55440)

Page 78

/ Quantity /
Ref . Kawasaki Description

~fr/
Remarks

No. Part No.
~ ~ ~t>.~e:,e:, ':) e:,

1 11080630 SOL T, 6 x 30mm 3 3

2 461 F0600 WASHER, spring, 6mm 17 17

3 410B0600 WASHER, plain, 6mm 17 17

4 92001-3004 BOL T, 8 x 14mm 2 2

5 11009-3008 GASKET,8mm 2 2

6 14025-3003 COVER , thermostat 1 1

7 11009-3006 GASKET, thermostat cover 1 1

8 490 54-3002 THERMOSTAT 1 1 42°C (108°F)

9 49090-3002 VALVE, jiggle 1 1 TP-14

10 32032-3011 PIPE, hose to cylinder head

11 92037-3001 CLAMP, hose 2 2

12 39062-3001 HOSE, 25.4 x 31.4 x 120mm 1 1

13 49044-3082 PUMP ASSY, coolant 1

14 311B0600 NUT,6mm 2 2

15 172G0618 STUD, 6 x 16mm 2 2

16 42034-3002 COUPLING, drive 1 1

17 110B0622 BOL T, 6 x 22mm 4 4

18 920 55-3004 a-RING, coolant pump 1

19 11009-3002 GASKET, crankcase to pipe - 1 1 1.5mm thick

20 11009-3025 GASK ET, pipe to cylinder 1f'f/f.J~ 2 2 0.8mm thick

21 32Q32-3008 PIPE, crankcase to cylinder 1

22 92055-3008 "0" RING, pipe

23 92066-3002 PLUG, pipe 1 1 Coolant drain

24 110B0640 BOL T, 6 x 40mm 4 4

25 11009-3005 GASKET, pipe to cylinder head 2 2

26 110B0635 BOL T, 6 x 35mm 4 4



INVADERilNTRUDER
~~79 33. MAGNETO

- 29

~~
< I I 30

032 31

36

~35-V~
, I

37



INVADER/INTRUDER
33. MAGNETO

Page 80

Ref. Kawasaki
No. Part No.

Description Remarks

1 92071-517 GROMMET, spark plug wire 2 2 2

2 92071-529 GROMMET, plug wire spacer 1 1 1

3 21121-3004 COIL, igni t ion 1

21121-3005 COIL, ignition 1

4 220B0625 SCREW, pan head, 6 x 25mm 3 3 5

5 461 F0600 WASHER, spring, 6mm 4 4 ' ~ 5

6 92022 -554 WASHER , plain, 6mm 3 3 4

7 92027 -291 COLLAR, 6.5 x 8.5 x 14mm 1 1 1

8 92037-3003 CLAMP, igniter harness 1

9 220B0640 SCREW, pan head, 6 x 40mm 1 1

10 21.169-3001 TERMINAL, engine connector 5 5 5
.::"

11 59221 -3001 CONNECTOR, wiring harness 1 1 1

12 220B0410A SCREW, pan head, 4 x 10mm 2 2 2

13 461 F0400 WASHER , spring, 4mm 2 2 2

14 92022-558 WASHER, plain , 4mm 2 2 2

15 21119-3002 IGNITER, COl 1 1 1 Module

16 92071-3501 GROMMET, engine mount 1

---17 42036-3506 SLEEVE, wire wrap 1 1 Protects light ing coil wires I

18 21003-3004 STATOR ASSY 1 1 1

19 59026-3002 • COl L, pulser 1 1 1

20 92011-532 • SCREW, pan head, 5 x 34mm 2 2 2 "

21 21047-3002 • COl L, lighting 1 1 1

22 92037-518 • CLAMP, stator harness 1 1

23 461'F0400 • WASHER, spring, ,4'mm 2 2 2

24 220B0408A • SCREW, pan head, ~ x 8mm 2 2 2 .,.
. t

25 92037 -517 • CLAMP, coil wire 1 1

26 21049-3001 • COIL, exciter 1 1

27 92027-521 • COLLAR, coil spacer 2 2 2

28 92009-3002 • SCREW, pan head, 5 x 38mm 2 2 2

29 21050-3002 FLYWHEEL

21050-3008 FLYWHEEL/RING GEAR ASSY 1

30 220B0520A SCREW, pan head, 5 x 20mm 2 2 2

31 461 F0500 WASHER, spring, 5mm 2 2 2

32 92022-544 WASHER, plain, 5mm 2 2 2

33 92070-3004 PLUG, spark 2 2 2 NGK BZ-9EV

34 49006-3002 BOOT, plug cap 2

35 21130-3004 CAP, spark plug 2 2 2 T119

36 92101-001 _ TERMINAL, spark plug cap 2 2 2

37 92071 -3506 GROMMET, plug wire 2

"



INVADER/INTRUDER

Page 81
3~ RECOil STARTER

1

\ -

~.

3 4

6



INVADER/INTRUDER

34. RECOil STARTER
Page 82

/ Quantity /
Ref. Kawasaki Descript ion ?iffY Remarks
No. Part No .

~b' d'" ~
~~ C:j c}

1 41086-504 FLAN GE, spacer

2 49080-3001 PU L LEY, starter

3 461 F0600 WASHER, spring, 6mm 3 3 3

4 110 B0618 BOLT, 6.x 18mm 3 3

110 B0622 BOL T, 6 x 22mm 3

5 920 03 -510 BOLT, 6 x 16mm 3 3 3

6 49088-3005-9H STA RTE R ASSY, recoil 1 1 Semi gloss black

7 92081 -503 • SPRING, pawl return 3 3 3

8 13069-504 • PAWL, recoil 3 3 3

9 5910 1-506 • REEL, recoil rope 1 1

10 13169-3001 • PLATE B, recoil slide 1 1 SmallOD

11 13169-3002 • PLATE A, recoil slide 1 1 Large OD

12 92095-503 • WA SHER, thrust 1 1.2mm thick

13 92028-3007 • BUSH ING, ny lon 1

14 92081-512 • SPRING, plate return

15 92081 -508 • SPRING, f r ict ion

16 13169-3003 • PLATE, f r ict ion

17 92022-564 • WASHER, thr ust 1.6mm thi ck

18 92029-503 • WASHER, spri ng, 8mm

19 920 15-5 13 • NUT, 8mm

20 92081 -517 • SPRING, spiral rope return

21 59106-505 • ROPE, reco il

22 46075-3002 • HANDLE, recoil rope



INVADER/INTRUDER

Page 83
35. TOOL KIT, ENG INE ASSEMBLI ES, & MANUALS

56007-3503
~
Kawasaki

[ I • .1I

-3B:
P==i 0

:;; 3>

ASSEMBLY &
OWNERS PREPARATION

MODEL ENGINE MANUAL MANUAL

SS340-A3 70340 -3012 99974 ·3506 99964 -3516
SS440-A3 70440 -3019 99974 ·3506 99964·3516
ST440·A3 70440 -3018 99974 ·3507 99964 ·3515

SHOP FLAT RATE
MODEL MANUAL MANUAL

SS340·A3 99963-3508 99990·3501
SS440·A3 99963 ·3508 99990·3501
ST440 ·A3 99963·3510 99990-3501



35. TOOL KIT, EN GIN E ASSE MBLIES, &MANUALS
INVADER/INTRUDER

Page 84

Ref. Kawasaki
No. Part No.

56007-3503

Description

TOOL KIT ASSY

• BAG, tool

• ADJUSTER , shock cam

• WRENCH, box 10mm-12mm

• WRENCH, box, 17mm-21mm

• GRIP, dr iver

• BLADE, driver

• PUL L ROPE ASSY

Remarks

2 S61020-101

3 S61020-071

OIL, case of , engine

OIL, case of, engine

AR AR AR 24 (US 1 pint) cans

AR AR AR 12 (US 1 quart) cans



INVADER/INTRUDER

Page 85
36. SPECIAL TOOLS

-3

15
I

r--

'----

14

I
c=1 I '

13

q I

11

4

I

0-5
1--- --'

9
I

- SEAL ER ­

LlOUID GASKET10- l)..!..-II _ -----"

I
8

7
I

' I'
6



INVADER/INTRUDER
36. SPECIAL TOOLS

Page 86

/ Quantity /
Ref. Kawasaki Description

~
Remarks

No. Part No. ?J' #" tf-,:>':> ':) 4-

1 T56019-201 TESTER , CD ignition 1

2 5700 1-3510 TUN ER ASSY 1 For synchronization of twin carbu retors

" T560 19-032 • MERCURY, replacement 1

3 5700 1-3506 HOLDER, fan pul ley 1

4 57001-3501 AD JUSTER , shock cam 1 1

5 5700 1-3508 PI LOT, centering 1 1 Driven converter cou pler

6 5700 1-3509 PULLER , flywheel 1 1 Use th ree 11OP0620 bol t s

7 110P0620 • BOL T, flywheel puller 3 3 3 6 x 20m m

8 5700 1-3504 COMPRESSOR, shock spring 1 1

9 5700 1-3507 AD JUSTE R 1 1 Suspension spring

10 92 104-002 SEALER , liqu id gasket 1 1 100g tube

11 T 57001-130 COMPRESSOR SET, piston ring 1 1

12 5700 1-983 MU LTIMETE R 1 1

13 T5 700 1-910 PU LLE R, piston pin 1 1

14 5700 1-3502 PULLER, drive conver ter 1 1

15 5700 1-3503 GAUGE, converter alignment 1 1

(

"Included with tuner assembly.




	1980 intruder
	1980 intruder 2

